P-BOX

| TEM

PART NO.

TERMINAL "P'" BOX ASSY.

DESCRIPTION

030
030
030
030
030
030
030
b 000

o~ OWNFEAN N -

Rev.

005 096
006 10l
007 184
007 185
007 807
007 $1L
008 L79
029 301

b REFER To PRICE LIST FOR MINIMUM

1=1719

TERMINAL Box
TERMINAL Box Assy.
CaBLE AssY., TABLE
"P" Box Assy.
ConouiT, L.H.
Conbur T, R.H.
Mask HARNESS
SiLicoN RECTIFIER
(NoT sHowN)

ITEM PART NO.

9 741 105 005
10 » 746 001 016
11 746 002 007
12 76 010 025
13 726 011 026
1, b 760 001 070
15 b 760 010 073
16 770 01l 015

DESCRIPTION

Cover, BrLank
CoNNECTOR, STRAIGHT
ConnecTOR, L5
TuBLET

NiPPLE

TERMINAL ADAPTER
TERMI NAL

ApaPTER SpLiIT RinNg

ORDER QUANTITY AND PRICE,




A-FRAME

| TEM

PART NO.

=

= OW DN WJIE W=

030
030
030

030
030

030
0%0
030
030
030
0%0

003
005
005

005
006

006
006
006
007
007
007

25
10
902

905
510

527
03
836

1
845

TABLE DRIVE = BACK END CHASSIS

NESCRIPTION ITEM PART NO. DESCRIPTION
CouPL I NE 12 030 007 907 STupb, SHORT
Stup, Lowns 13 000 025 590 MaLe RecepTacLE Housing
Coms, MoTor Assy. 1 743 000 020 CapaciTorR (NOT SHOWN)
(wiTH MALE RECEPTAGLE) 15 b 760 015 038 TerminaL, SPaADE
MaLE RECEPTAGLE 16 785 501 193 CENTRIFUGAL MECHANISM
Coms. Motor (LEss MaLe ) (NnoT sHowN)
PLue Assy.) 17 785 501 373 CeNTRIFUGAL SwiTCH
RECEPTACLE, FEMALE STRAIGHT (noT sHowN)
90° ConnecTor For 030 006 52718 b 810 266 200 Screw, Soo., Ho. Cap
MoTor MOUNTING PLATE 3/8-2l X 1 1/%
TasLE MoTor CABLE PLUG Assy. 19 b 813 227 082 Screw, Hse.(Lons) 6-32X%
"H" Box Assy. R.H. 20 b B28 527 oll2 Screw, RECEPTAGLE Mre.
"H" Box Assy. L.H. 6-32 X

21 v 835 574 002 Jam Nut %-20

22 p 907 000 900 Key (NoT sHowN)

23, 951 16l 002 Lock Wasuer 3/8

b REFeEr To PRICE LIiST FOR MINIMUM ORDER QUANTITY AND PRICE.

Rev. 1='71




FRAME -~ TABLE DRIVE & ACCESSORIES

DESCRIFPTION

SurPPoORT BRACKET
CarriaGE BoLT

Ser Screw, Soc. Ho.
1/4-28 X 1/2
Screw, Soc.
1/4-28 X 1
Screw, Soc. Hbp.
5/10=2L4 X 7/8
Screw, Soc., Ho, Car

5/16=2lL X 2 1/4

Ho. Cap

Carp

Screw, Soc. Ho. Car
3/8-2l X 1 3/%
Screw, Lae 3/8 X 2
Nut, Jam -28

1
LOCKNUT 5/46-2&
LocknuT 3/8-2l
LookNuT 3/l1=16
WasSHER, PLAIN

15/3%32 X 59/6l. X 1/16

QUANTITY AND PRICE,

ITEM PART NO. DESCRIPTION ITEM PART NO.
1 030 002 877 Sepacer 18 000 028 176
2 030 005 038 PRrace 19 b 801 265 560
030 005 079 Tie StraAP 20 v 807 250 080
a 030 005 102 "A" Frame FRroONT
5 0% 005 106 "H" Frame 21 b 810 250 160
6 030 005 501 ApJusTING ROD, SHORT
T 030 005 523 SupPORT BRrRAGE 22 b 10 258 140
8 030 005 gg? ApJyusTiING Rop, Lone
9 030 005 806 SuppTe BrRaCE L.H. & R.H.23 b 810 258 360
10 030 005 807 Masxk SuppT. TusE,
STRAIGHT 2l v 10 266 2Ho
11 030 005 845 Tie PLaTeE Lone
12 030 005 846 Tie PLATE SHoRT 25 b 310 56l 320
1 030 006 153 ‘tlask Suept. Tuse L H. 26 b 835 550 002
1 030 006 181 Wask Suept. Tuse F H. 27 839 758 002
15 030 008 18 PrLaNK 28 b 84); 066 002
16 000 025 037 |INSERT 29 b 84, 087 ooz
17 000 025 039 CoLLAR 20 b 9449 100 002
b REFER To PRrRICE LiST OF MINIMUM ORDER
REV. 1-171
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A-FRAME

| TEM

PART NO.

-
oW ol oW N -

1"
1

15

030
030
030
030

030
0%0

0350
030
030
030
030
030
030

030
72l

ool 708

ool
005
006

006
006
007
007
007
007
007
007
00

00

505

716
652
690

691
692

b REFER To PricE LIST FOR MINIMUM

FRAME ACCESSORIES, CONDUIT WIRING FRONT

DESCRIPTION

CaBLE CrLamp

AnNGLE PrLug

FLex ConpuirT

Pit LigHT & Mre.,
BrRACKET Assy.

PiT LigHT Assy.
FixTuRe & REFLEGTOR
Assy.

TasLe CaBLE Assy.
FLex ConoulT

FLex ConpuirT L.H.
ConDUIT

Conbut T

FLex ConpuiT R«H.
"A"™ JuncTion Box Assvy.
SupPPORT STRAP

CasLE CrLamP

10

| TEM

PART NO.

DESCRIPTION

16
1
1%b
19b

20 b

21 b
22 b

2% b
4
25 b
26 b

7.6 001
76 001
808 558

810 233
812 849

oL8 753
9li8 761

013
020
200
080
362
002
002
002
072
102

112

ConNECTOR

ConnNECTOR

Screw, BurTton Hp. Soc.
5/16=2l X 1 1/4

Screw, Soc, Ho. Cap
8-32 X 1/2

Screw, Ro. Ho.

1/b=-20 X 2 1/
LockNuT B=32

Locknut 1/L1-20

LocknuT 5/16=2l
WasHER, FrLaT

3/16 X 7/16 X 0L46=-3/6l
WasHER, FLAT

9/32 X 5/8 X 1/16
WasHER, FLAT

1/32 X 11/16 X 1/16

ORDER QUANTITY AND PRIGCE.

Rev, 1=171



=)

(=)
B
=)z

| TEM PART NO.

A-FRAME

TABLE GEAR ASSY. GUARD

030
030
0%0
030
0%0
030
0320
809
810
810

59
oL8

o’

NN = O o O WHN N =
o os o oogo

— el =

005
005
005
006
006
006
007
850
250
258
558
550
793

358
359
60

2
i
7§g
1
080
120
002

002
102

DESGRIPTION

LaTcH

LatcH RETAINER

SPACER

CLip R.H.

CLis EoHs

SPACER, TUuBE

GuaroD

Screw Soc., Hpo. Cap 1/4-28 X 5/8
Screw Soc. Hp. Cap 1/L=28 X 1/2
Screw Soc. Ho. Cap 5/16=2 X 3/L
Nut, Hex 5/16-2lL (NoT sHown)
Nut, Hex 1/11-28 (NoT sHown)
WasHER, PLa'N 9/32 X 5/8 X 1/16

b REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE.

ReEv. 1='71
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A-FRAME

P,

et
—
m
=

O~ =

9b
10b

030
030
030
030
030
030
030
030
810
951

TABLE DRIVE FRONT END CHASSIS

PART NO.

005
005
006
006
006
006
006
008
250
148

114
801
077
088
528
541
703
330
080
002

DESCRIPTION

STUD SHORT

TERMINAL BLOCK (PRIOR TO MACH. S.N. 33647)
"J" BOX & ANGLE ASSY.

CAMLOC FORK ASSY.

TABLE MOTOR CABLE ASSY.

TRUSS HD. FASTENER

ANGLE WELDMENT

TERMINAL BLOCK

SCREW, SOC. HD. CAP 1/4-28 X 1/2

LOCK WASHER 1/4"

REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE

12 REV. 1=171




CAT-WALK

LONGITUDINAL WALK = FORE & AFT

| TEM PART NO. DESCRIPTION

1 030 003 126 SPACER

2 D30 003 128 BRACKET

a 030 003 129 BRACKET

030 003% 130 CATWALK

5 030 003 132 CatwarLk, Lower

6 0%0 003 133  SpacER

7 030 003 13 LonGiTuDINAL CAaTwaALK

8 030 003 65 GUARD

9 b 801 265 360 CarriaGE BoLT &Sq. Nut 3/8-16 X 2 1/4
10 b 801 265 %80 CARRIAGE BoLT & Sa. Nut %3/8-16 X
1 p 801 263 L0  CarriaGe BoLT & Sq. Nut 3/8-16 X
12 p 810 258 120  Screw, Soc. Hp. Cap 5/16=2lL X 3/4
13 , 815 647 322  Woobp Screw 1l X2

1 v 839 758 002  Locknut 5/16-2

15 p 949 100 002  WasHer, Prain 15/32-59/6l X 1/16
16 p 951 16l 002 WasHer, Lock 3/8 Mep.

b REFER To PR'CE LIST FOR MINIMUM ORDER
QUANTITY AND PR!CE,



CHASSIS

6525 CHASS|S ASSY.

ITEM PART NO. DESCRIPTION

1 030 005 596 DecaL

2 030 005 856 Cam Loc HawnoLE

030 005 862 PR2 PR5 PR7 RELAYS

E 030 005 866 CircuiT BREAKER

5 030 005 857 KrLixon OVERLOAD

6 030 005 870 PR3 ReLay

g b 030 005 872 Seeeo Nut & CrLip

0%0 005 HEB TiMer MoToRr

9 03%0 005 886 PRl Reray

10 030 006 213 PinN HineE BRrass

11 030 006 520 Cover CHassis WeLD,
12 030 006 522 CHassis Box WELDMENT
1 030 006 526 CR2 CR3 RELAY

1 030 006 53l Srteprer RELAY

15 030 006 717 PR6 ReLAY

16 030 007 568 PR1 ReLay

1 030 007 763 TranspARENT Cover

1 030 008 790 TiMmer MoTor SuB. Assy.
19 b 000 022 296 [INSULATOR

b REFER

PART NO.

000
000
000
2 000
2 000
72l

I

311
13
812
818
827

a1,
35 b ol

b 948

025
025
025
025
025
511
511
227

727
321
340
033
327

527
621
631

745

72
877
879
006
oL9
0L0

102
ol2
122
062
062

001
000
062

082

To PRICE LIST FOR MINIMUM ORDER QUANTITY

1L

DESCRIPTION

CR1 RerLay

PLUNGER SwiTCH

Timer Cam

BRACKET

Micro SwiTcH

Speeo Nut §081h-832-h)
Speep Nut (¢8105-832-27)
SET Screw, Soc. Hbp.

6-32 X 1/

Screw, St. Hp. 6=32 X 5/8
Screw, Frir. Ho. L=l0o X%
Screw, Pan Ho. 10-32 X 3/);
Screw, Pan Ho, 8-3%32 X 3/8
Screw, SLoTtTeED Pan Hp.
6-32 X 3/8

Kep NuTt

Kee Nut (L4=4O)

WasHer, PLaIN

5/32 X 3/8 X .0Ls6

WasHER, PLAIN

7/32 X 1/2 X 1/16

AND PRICE,

Rev, 1=171




CABLE ASSEMBLIES
Reference Drawing 300 000 150

ITEM PART NUMBER DESCRIPTION

1 070 009 818 Kit - Sullins Conn.

2 T60 022 145 Terminal - Tab Receptacle - AMP #622Th

3 010 103 910 Cable - 22 AWG. - 2 Conductor = Unshielded - 5'both

L 753 800 001 Keying Plug - AMP #200821-1

5 754 013 71T Plug - AMP #206150-1

6 000 028 Lus Socket - AMP #66104-2

T 746 006 029 Cable Clamp - AMP #206138-1

8 770 013 043 Cable Tie - 4" Ig.

9 010 105 610 Cable - 22 AWG. - 6 Cond., - Shielded - 16'both
10 010 107 310 Cable - 22 AWG. - 10 Cond. - Unshielded 11.0'RH/15.5'LH
11 760 01T OL5 Terminal - Faston - AMP #41772
12 T46 001 016 Connector T & B - 3302
13 755 023 719 Receptacle - AMP #206151-2
14 000 025 076 Pin - AMP #66098-7
15 000 025 448 Pin - AMP #66102-2
16 000 025 OTT Socket - AMP #66100-T
17 940 285 000 Tubing - 3/4 Dia.

18 010 100 300 Wire - 22GA., - Black
19 010 100 301 Wire - 22CGA. Brown
20 010 100 302 Wire - 22GA, - Red
21 010 100 303 Wire - 22GA, - Orange
o2 010 100 304 Wire - 22GA. - Yellow
23 010 100 305 Wire - 22GA. Green
2k 010 100 306 Wire - 22GA. - Blue
25 010 100 307 Wire - 22GA. - Purple
26 010 100 309 Wire - 22GA. - White
o7 010 100 311 Wire - 22GA. - Tan
28 010 100 312 Wire - 22GA. - Pink
29 010 101 300 Wire - 16GA. - Black
30 010 101 304 Wire - 16GA. - Yellow
31 010 101 308 Wire - 16GA, - Gray
32 300 000 134 APS with Sparemsker (L.H.)
32A 300 000 135 APS with Sparemaker (R.H.)
33 300 000 132 Mask cable extension with Sparemaker (L.H.)
33A 300 000 133 Mask cable extension with Sparemaker (R.H.)
34 300 000 130 Table cable with Sparemaker (L.H.)
34A 300 000 131 Table cable with Sparemaker (R.H.)
35 300 000 129 APS cable withocut Sparemaker (R. & L.H.)
36 300 000 14T Mask jumper plug assy.
REV. 10-T9 52



P S £
@AJ‘N/ PHREMAKER

. F00-000-/3L L. H.
J00-000-/35-BH.

£

@ AASK CA

2
BLE EXTENSION W) SPAREMAKER
D;«Ls,_ Joa-ooo/-/jz—é..fi

3F00-000-L33-RH.

K /T BESOCKET) INSERTED INTO MD.AZEAZS
PAS/TIONS OF 177 5 (PLUG).

@ MASK SJUMPER PLUE ASS'Y.
OWE. Zo0-000- /L7

4)

@ TABLE CABLE W/SPAREMAKER
OWES. F00-000- (30 -L.H.
300-000- /51~ H.

ARS CABLE W/O SPAREMAKER
OWE. B00-000-f23 RELH.

CABLE ASSYS.- 82-3000

REF One. Joo-aoo- /50

Rev. 10-79




CHASSIS

5850 CHASSIS ASSY.

I TEM PART NO. DESCRIPTICN

1 030 002 976 CR=-2, CR=3%3 RELAYS

2 030 005 856  CamLoc HANDLE

030 005 861 STePPER RELAY

E 030 005 B62 PR=2 RELAY

5 030 005 866 CircuIT BREAKER

6 030 005 867  KrLixon OVERLOAD

7 030 005 869 PR=1 ReLaAY

8 030 005 870 PR-% ReLAY

9 030 005 878 Timer MoToRr

10 030 005 886  PR=lL RerLay

11 030 007 763% TRANSPARENT CoverR (NoT sHown)
12 030 008 790 TiMmER MoTOR SuB. AssY.
1 000 025 863 CR-1 ReLay

1L » 000 025 865 PLUNGER SwiTCH

15 000 025 876 TiMER Cam

16 000 025 879 Micro SwiTcH

17 b 000 029 856  Fuse

b ReFer 1o PrICE LiIST FOR MINIMUM ORDER WUANTITY
AND PRICE.,

1
Rev. 1=1'71 >



CHASSIS

PART NO.

6525 CHASSIS ASSY.

DESCRIPTION

03%0
030
030
030
030
030
000
000
000
000
000
000
000

005 Bbb
005 Bb
006 52
006 5l0
007 754
008 329
025 009
025 Bb
025 86
025 871
026 508
026 830
026 B36

Cirocur T BREAKER
KLixoN OVERLOAD
CR-2 & CR=3
TranNsFORMER T=1
ReEsisTor, 1250 oHM
TermI NAL Boarp Assy.
CoNDENSER

PLUNGER SwiITCH
RECTIFIER

TeErmiNAL Boarp Assy.
RecTiFrer (Q.l.H.)
RecTiFrer (M.1.H.)
TrRaANSFORMER T=2

b REFER To PRICE LIST FOR MINIMUM

ITEM PART NO.

DESCRIPTION

1 72L 511
12 b 813 227
1 813 333
15 b 818 033
18 p 818 033
19 , #18 033

20 v 818 olo
21 818 333
22 v 828 527
23 v 843 127
2 v 843 133
25 b 916 530

16

0%9
082
200
ol2
062
122

oh2
102
ol2
002
002
821

Speep Nut
Screw, Pan Ho, 6=32 X %
Screw, Pan Ho. B8-32 X 1 1/44
ScrEw, SL. Pan Ho. B8-32x1/L
Screw, Pan Ho. 8-32 X 3/8
Screw, PanN Ho. SeEms

8-32 x 3/l
Screw, Pan Hpo. 6=32 X 1/4
Screw, Pan Hp.
Screw, SELF Tap. 6=32 X 1/
LookNuT 6-3%2
Locknut 8-32
Resistor (82 oum, 1w)

ORDER QUANTITY AND PRICE.

Rev. 1='71




(C

CHASSIS

5850 CHASSIS ASSY.

| TEM PART NO. DESCRIPTION
1 0%0 005 855 TERMINAL BoaRD Assy.
2 030 005 866 CircuiT BREAKER
E 030 005 867 KiLixoNn OVERLOAD
030 006 540 TrRANSFORMER T=1
5b 000 025 009 CONDENSER
6 000 025 865 PLUNGER Swi TCH
g 000 025 868 RecTiIFIER
000 025 871 TERMINAL BOARD ASsY.
9 000 026 836 TRANSFORMER T=2
10 b 000 029 010 Fuse PosrT -
1 b 916 530 821 ResisTorR 82 OHM 1 w.

b REFER 70 PRICE LiST FOR MINIMUM ORDER QUANTITY
AND PRICE.

REv. 1='T1 T



CHASSIS

AUTOMATIC ELECTRIC

1400, 5H50 anp 6525 CHAassis

ITEM PART NO,

785 501
788 001
788 001
788 001
788 001
788 001
788 001
788 oo
788 001

197
002
025
066
083
090
09

09

095

097
117

o

oo

788 001
788 001

=0 DNOWIF NN =

-

DESCRIPTION

ApJusTING Screw LooknuT

ARMATURE ASSY.

Coir

ADJUSTING SCREW

ARMATURE SPRING

DeTeENT STor SPRING

INTERRUPTER ConTACT Assy,

OFr NormaL ConTacT Assy.

OFr NormaL ContacT Assy,
(L};00)

PawL ‘SpPRiING

Wirer Assy.

C. P. CLARE

5850 & 6525 CHassis

ARMATURE Stop (NOT sHown)
AcTuaTiING ArRM BumPER

OfFr NormaL ConTacT Assy.
INTERRUPTER ConTAaCT AssYy.

ARMATURE & PawL SToOP
ApbJ. Screw 5-40 X 3/16
ApJ. Screw Locknur B-32
SGREW

ITEM PART NO. DESCRIPTION

12 788 001 005 ARMATURE ASSY.
1 788 001 00T

1 788 001 01

15 788 001 026 18 oHm CoiL

16 788 001 oLo

1 788 001 050

18 b 788 001 065 ApJusTinNg Sorew
19 788 001 070 RoToR SHAFT

20 788 001 086 DNeTeNT SPRING
21 b 788 001 092 Drive SPRING

22 b 788 001 096 PawL SPRING

2 788 001 100 PawL Store

2 788 001 105 GrapuaTED WHEEL
25 788 001 113 Wiper Assy.

26 788 001 118 ConTacT Bank Assy.
27 b ¥13 92l 032

28 b 83l 533 002

29 b 881 100 032 DeTeENT ADJ.

20 919 010 000 TrRu=arc Rina

b REFErR To PRICE LIiST FOR MINIMUM ORDER QUANTITY AND PRIGE,

18

Rev. 1-'T1




J-BOX

MAIN JUNCTION "J" BOX ASSY.

| TEM PART NO.

030

ogooog o o
__J
a~
-

760
906

TN = O o~ oW N =

RS T g ] g

ooly 719
005 801
006 085
007 729
008 3%3%0
001 015
001 021
00% 008
005 022
001 070
002 062
01l 021
017 036

017 037
210 031

DESCRIPTION

RECEPTACLE

TermiNAL Boarp (PRiOR To MacH. S.N. 33647)
"J" Box Cover WeLpMENT (NOT sHown)
BarrFLE STriP (NOT sHowNn)

TermiNAL Boaro (AFTER MacH. SeN. 336)7)
STrA1GHT CONNECTOR

STRAIGHT CONNECTOR

90° ConNECTOR

90° ConNEGTOR

TERMI NAL, CHAtR TYPE

TeErMiNAL, CoMpLETE (MALE & FEMALE)
TERMINAL, EYvEeELET

TERMINAL, RECEPTACLE

TERMI NAL, RECEPTACLE

Corp, lt CoNDUGTOR

b REFER To PRiICE LI1ST FOR MINIMUM ORDER QUANT!ITY

AND

REv. 1='T1

PRICE.

19




SPOT ACTUATING & TABLE DRIVE ASSY.

| TEM PART NO. DESCRIPTION

1 b 030 001 107 BolLrT

2 030 005 651 FrexisLe CoNourT

3 030 007 968 PiLLow Brock (use
WITH MECH, COUNTER)

. v 710 502 010 GREASE FITTING

5 746 001 00l STrRAIGHT CoNNEGTOR

6b 7ho 003 008 90° ConnECTOR

7b 810 258 120 Screw, Sotc. Hp. Car

5/16=2l X 3/l

| TEM PART NO.
8b 811 327 o0&z
9b 811 933 162
10b 835 57 002
Mb Bﬁh 058 002
12v 84y 070 002

DESCRIPT!ON

Ser Screw, Cup PrT,
#6-%52 X 1/2

SeT Screw, Cup PrT.
8-32 X 1

Nut, Hex Jam 1ﬁ2-20
LockNuT 5/16=2
LocknuT T/16-20

b RerFer To PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.

1®]

FEVL. 1=171



TABLE

PART NO.

i
15 b

Rev.,

030
030

0%0
000
000
000
000
000

785

001
005
006
006
006
006
007
00

00

022
022
02

02

027
500

1<171

245
Bo2
026
053
070
111
6l
8l3
790
296
811

o3
018

001

CRANKSHAFT = TABLE CAM

DESCRIPTION

Crank ArRm, R.H.
CaBLE Assvy.
SHAFT

TasLe Cam Assvy.
CLamp STuD
MounTine BRAGCKET
GuarD

TasLe Cam Sw.,
ApJusTinGg BoLT
INSULATOR
PrLLow BrLock
SPRING

Micro SwiTCH
LeEvVER

BusHing (noT sHown)

& LeEVER Assy.

| TEM

PART NO.

16 b
17 v
18 %

19 b

760
760
810

810
810

835
o
oty
907
963

010
017
2aT

266
266

5119
527
750
066
000

oo

073
0%6
260

200
320

002
002
002
002
900
002

DESGRIPTION

TERMI NAL
TERMINAL
Screw, Soc.
6=32 X 1 3/l
Sorew, Soc., Hp. Car
3/8=2 X 1 1/4
Screw., Soc, Hp., Car
3/8-2L X 2

Hex Jam Nut 1/L-20
LocknuT 6-32
Locknut 1/L-28
LocknuT 3/8=2l

Key (nNoT sHown)

X WasHER

Ho. Cap

b REFER To PRICE LI1ST FOR MINIMUM ORDER QUANTITY AND PRICE.

21



TABLE

| TEM

PART NO.

SPOT CAM, DRIVE SHAFT, GEAR = LEVER AS3SY.

DESCRIPTION

o

o

-—

ol ) ATy i
o8N g B My -
oo

17 b

030
030
0%0
0%0
0%0
0%0
030
030
030
030
0%0
0%0
030
030
030
000
701

001
001
001
001
001
001
001

107
229

232
20y
£
265

L0
lido
L.88
257
L3l
938
7591
124

811
083

Roo ScRrREwW

Lever, Cup AcTuaTING
Drive GeEar Assvy.
Cam

Crank Arm, L.H.
LEveErR GEAR Assy.
IbLER Assy.
SPACER

Stup CLaAamP

IDLER SHAFT
CoupLiI NG

SHAFT ExTENSION,
Strar (Housing)
BEARI NG

BeEarRI NG

PrLLow BrLock
BEARI NG

L-H-

olo
022
2o

200
320

002
002
002
500
900
322

ITEM  PART NO.
18 v 807 249
19 b 808 149
20 b 10 258
21 b B10 266
22 v B10 266
23 v 84k 058
23 b Oy 066
25 b 84y 070
26 b 907 000
2& b 907 000
28 v 946 188
29 b 951 16l 002

REFER TO PRICE LIST FOR MIN|MUM

22

ORDER QUANTITY

DESCRIPTION

Set Screw 1/L-20 X 1/
SeT Screw 1/L1-20 X 1/
Screw, Soc. Hp. Car
5/16=2l 1 1/2
Screw, Soc. ‘Hp.
3/8-2L X 1 1/L
Sorew, Soc. Ho. Cap
At 5y
LockNuUT 16-2
Locknut 3/8-2l
LocknuT T7/16=20

Key

Key

W ASHER

Lock WasHer 3/8

Cap

AND PRICE.

REv. 1=171




CAM FOLLOWER = SPOT ACTUATING - TABLE

DRIVE

1 TEM PART NO.

030
0%0
030
030
0%0
020
0%0
0%0
0%0
030
000
701

o

=00 DJowNFHNNN =

[t U
o

-

REv.

001 2%8
onN1 266
001 274
001 l16
001 L20
001 U437
002 37

003 93

ool 718
ool 720
022 %11
512 072

DESCRIPTION

Arm % BusHineg Assy.
Rocker FoLLOWER

Pin LeEver Gear

STuB SHAFT

Link, Cup AcTuATING
SprinG, LEVER AcCTUuATING
Scorew, ApDJuUSTING
STRAP

Cam FoLLowER

CoLLAR % SET SCREW
PrLrLrow BrLock
Beari NG

ITEM  PART NO.

13, 710 501 00%
1ﬁb 807 358 080
15, B10 266 200
16b 810 266 %20
17v  84ly 066 002
1Eb 84y 070 002
19p 907 000 900
20, 911 015 202

b ReFeEr To PRICE LIST FOR MINIMUM ORDER QUANTITY

1=171

23

DESCRIPTION

FiTTinG

TABLE

SeT Screw 5/16=2L X 1/2
Screw, Soc. Hp. Car

3/8-2l X 1 1/L

Screw, Soc. Hp. Car

3/8=2lL X 2
Locknut 3%/8-=2l

LocknuT 7/16-20

Key
CoTTER PIN

AND PRICE,



TABLE

ITEM  PART NO.

1 030 001 276
2 030 001 119
030 001 L21

ib 030 001 439
5 0%0 001 LB7
6y 030 001 626
gb 030 003 094
b 030 00% 206

9 030 006 77L
10 0%0 008 173
11b 000 021 Lh2
12 000 026 027
13b 000 028 391
v 701 514 075
15b 806 749 200
b REFER

SPOT, TRIP = MOUNTING = TABLE DRIVE

DESCRIPTION

MountT, TrRIP=LEVER
Trip=LEVER Assy.
SoLeENOID PLATE
SpriNG, TRIP LEVER
Pin, TRiP LEVER
Spacer (NOT sHown)
Link

Evye BoLT

SoLenoin Cover
(PARTIALLY SHOWN)
Pin (see 028 391)
SoLENOID Y/ ASHER
SOLENOID

SHouLpeRrR Screw (EFr.

Seri1 AL No. 82668)
Bear1 NG
SeET ScrEw Sq.

1/h=20 X 1 /4

Ho.

ITEM  PART NO, DESCRIPTION

16b  B07 3,9 060 SeT Screw Cup PT.
1/4-20 3/8

170 810 2%3 140 Screw, Soc. Hp., Car
B-32 X 7/8

18b 810 258 120 Screw Soc. Hp. Car
5/16=2l X 3/l

19b 810 258 140 Screw, Soc. Hp. Cap
5/16=2l 7/8

20b 835 50,9 002 Hex Jam Nut 1/4-20

21b 838 727 002 Locknut 6-32

22b 830 03% 002 LocknuT 8-32

EEb 8Ly 059 002 Locknut 1/4-20

2lib 84l ORB 002 Locknut 5716=2l

25b 912 648 200 Groove Pin

26b 913 137 160 RoLL Pin .187 X 1

27 948 637 072 ‘ViasHer, PraiIn
3/16 X 7/16 X .0L6

28b 963 100 002 X WasHER

To PRIGE LIST FOR MIN|MUM ORDER QUANTITY AND PRICE.,
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TABLE

ITEM PART ND,

TABLE = MAIN ASSY.

DESCRIFTION

0%0
030
030

030
030
030
030
030
030
0%0

11 030

oW @M TN WMo =

12 000

001
001
003

005
005
005
007
007
oo7
008

008
02l

7
2450
1126

125
26
60%
035
183
571
310
787
698

ConnecTInNg Roo
FUNNEL #1
DistT. TrRAck (wiTH
Ear StoPs)
TasrLe CasTing, L.H.
TasLe CasTing, ReH.
Funner #5 (noT sHown)
TasLE Assy.
SockeET "Mte. BRAGKET
ConnEcTI NG Ron Assy.,
Dist. Track (wiTHOUT
sToPs)
PLaTe Track, SupPORT
(NoT sHown)
SocKET

PART NO.

000
000
000
000

710
710
810

413
835
839
BLL.3

025
025
026
027

502
502
250

227
570
750
127

ooly
005
113
732

010
011
320

082
002
002
002

DESCRIPTION

Eno Firtring, R.H.
Enp FiTTING, L.H.
ConnecTing Rop Wire Assy.
GuaRo, TaBLE CaBLE

(NOT sHOwWN)
Grease FriTTring 6=32 THD,.
Grease Frrrine 5=32 THp,
Screw, Soc., Hp, Cae
1/4=28 X 2
Screw, Pan Hp, 6=32 X 1/2
Hex Nurt 7/16=20
Locknut 1/L-28
LocknuT 6-32

b REFER To PRIGE LiST FOR MINIMUM ORDER QUANTITY AND PRIGE,

25



TABLE

| TEM

PART NO.

1 O N =

030 001 108
0%0 005 L25
030 005 Li26
030 005 h;%
030 005 L
0%0 005

0%0 005 95

030 006 12l

b REFER TO

FRAME, SHAFT, WIREWAY - TABLE

DESCRIPTION | TEM PART NO.
SPACER 9 030 006 125
TasLe Frame L.H. 10 030 008 325
TasLe FrRamMe R.H. 1 030 008 326
Pivor 12 000 025 ﬁhﬁ
BEARI NG 13 000 027 738
Wireway Assy., R.H. 1y » 907 001 100
Sepacer (LeFT siDE 15 b 919 001 200
oNLY #1 anp #2 SHaFTs, 16 b 919 005 500
L.He & R.H. on #3 SHaFT)
#3% SHAFT Assy. 1E b 919 006 200
18 v 940 280 040

PRice LiST FOR MINIMUM ORDER QUANTITY AND

26

DESCRIPTION

#L. SHAFT Assy.

#1 SHAFT Assy.

#2 SHAFT Assy.
Wireway Assy. L.H.
Wireway Cap

KEY

ReTatNnErR RiInNeg
RETAINER RiNG

RETAINER Ri NG
TuBiI NG

PRICE.

Rev. 1=-'71



TABLE

CRANK % SPCT BALANCE SPRING

| TEM PART NO, DESCRIPTION
1b 030 007 108  Spacer
2 030 001 211 STun CRANK
b 030 001 212 CrLie
J.ZL 030 0N1 329  Crank #3 SHAFT
5 0%0 0N2 733  SpriNG, SPOT BALANCE
6b 701 16 057 Rearine
7b 810 266 %20 Screw, Soc. Ho. Cae
3/3=2l X 2
8 b 84y 066 002 Locknur 3/8-24
9 b 84y 070 002  LocknuT 7/16-20
10 b 949 100 002 Wasuer, Prarn 15/32 X 59/6L X 1/16
11 b 963 600 002 X WasHER

b ReEFER To PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE.

Rev. 1=171 ol




TABLE

Y
'
WIRING - WIREWAY, SHAFTS - TAELE
| TEM PART NO. DESCRIPTION
1b 030 00l 605 Corp GriP BLocK
2 030 008 3447 Corp Assy. #1 & 3 SHAFT
030 008 348 Corp Assy. #3 SHAFT
Z 0%0 008 3,9 Corbp AssY. #2 SHAFT
5 030 008 350 CorD Assy. #l SHAFT
6 b 72l 50 028 CurLawmp
gb 58 500 001 BusHiINeg )
b 10 233 060 Screw, Soc. Hpo. Carp H-B2 X 3/8
9b 810 250 080  Screw, Soc. Ho, Cap 1/L4=28 X 1/2
1001 813 227 082 Screw, Pan Ho. 6-=3%32 X 1/2
11 b 0 0%3% 002 NuT,SELF Lockine 8=32
121 84,0 050 002 Nut,SeLr Lock!Ng 1/3-28

b REFER To PRICE LIST FOR MINIMUM ORDER QUANT!ITY

AND PRICE.
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Rev.

| TEM

TABLE

WIRING CONNECTIONS=TABLE

PART NO,

N = O oo~ ONINLENN =
o' o o oo

WS RGeS
o o

1=171

030
030
030
030
030
0%0
0%0
0%0
030
0%0
813
957

001 626
0ol 700
ooly 732
006 56
007 738
008 282
008 289
008 297
008 299
008 3%6
227 082
600 002

DESCRIPTION

Spacer (useo wiTH 030 00l 700-Not SHowN)
SockET, RespoT CeLL (NoT sHOwWN)
PLue, RespoT CeLL (NoT sHoOwN)
Corp onNLY, CeLt 2,3,5 (NoT sHowN)
SHieLb, Wireway Carp

CorD ASSY. #2 SHAFT

Corp GriP CLAMP

GuARD

Corp Assy. #1 & #3 SHarT

CeL. Ware <17

Screw, PaN Ho, 6=32 X 1/2

Lock WasHER #1206-00

REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY

AND

PRICE.
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TABLE

TABLE FRONT END ASSY.

| TEM PART NO.
1 030 002 5%0
2 030 005 06
F 0%0 005 06
1 b 030 005 065
5b 030 008 111
6 b 030 008 112
E b 810 24,9 060
b 810 2449 120
9b 810 266 200
10 b 84l 049 002
11 b Blly 066 002
12 b 951 156 002

DESCRIPTION

BRACKET

Pin DEFLECTOR

#1 Pin DEFLECTOR

PLaTeE SPacCER

Pao, SHock

SPAGER

Screw,Soc. Ho, Car 1/4-20 X 3/8
Screw, Soc. Ho, Caep 1/L=20 X 3/l
Screw, Soc. Hp. Cap 3/8=2lL X 1 1/4L
Nut SeLF Lockineg 1/11=-20

Nut SevLr Lockine 3/8=2l

Lock WasHer 5/16

REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE,

30
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TABLE

ARM - LINK ASSY. - TABLE SHAFT

| TEM PART NO.

0%0 001 148
030 001 231
0%0 001 331
0%0 008 378
808 558 320

84y 058 002
900 10l 061
907 000 500
963 200 002

O OI0N U W =
o

ocooo o

DESCRIPTIQON
Cap, ARM
Pin

Link Assvy.

ArmM, TABLE SHAFT
Screw, BurtTton Hp. Car
5/16=2L X 2

LockNuT 5/16=2l
BEARI NG

Key

X WASHER

b ReFer To PRICE L1ST FOR MINIMUM ORDER
QUANTITY AND PRICE.

Reve 1-'T1




TABLE

TABLE CONNECTING ROD ASSY.

ITEM PART NO. DESCRIPTION . ITEM PART NO. DESCRIPTION
1 030 007 571 ConnecTing Robp Assy. 12 000 026 113 Wire Assy.
2 030 007 572 SPRING 1% b 710 502 010 Grease FITTING
# 2A 0%0 001 147 Serine (nNoT sHown) 1i b 710 502 011 Grease Firvrine (B=32 Thop)
030 007 573 Robo Ewnp 15 b 72l 50l 028 Crame
a 030 007 575 SHorT RobD 16 » 810 227 200 Screw, Soc. Hp. Cae
# LA 030 002 276 Lower Rop WeLp.(noT sHown) 6-32 X 1 1/l :
5 030 007 576 Lowne Rop 17 b 835 570 002 Nut, Hex Jam 7/16-20
# H5A 030 002 271 Upper Roo WeLp. (NoT sHown) %1%Ab 835 574 002 Nut, Hex Jam 1/2-20
6 030 007 577 Seprine RETAINER 18 b 335 67L 002 Nut, Hex Jam 1/2=20
# 6A 030 002 272 Serine ReTatNER (NoT sHown) 19 b 840 027 002 Locknut 6-32
7 b 030 007 937 RiveT (noT sHown) 20 b 913 4437 120 RorL Pin .187 X 3/
3 EAb 030 004 753 BarL (NoT sHown) #20Ab 913 LL8 280 RoLL Pin .250 X 1 3/4
b 030 008 01ly Guaro 21 b 948 631 062 WasHer, PLAIN
9 b 030 008 169 CrLip, Link AcTUATOR 5/32 X 3/8 X .0Lé
10 b 000 025 00y FiTrine, Roo Ewnp
11 b 000 026 0OL3 SwiTcH
#11A 0%0 004 703 SwitcH (noT sHowN)

# |TEMS so NOTED EFFECTIVE To SerrtAL Numeer 53197
SIMILAR ITEM EFFECTIVE AFTER SeErraL Numser 53197
b ReEFeEr To PrRICE LiST FOR MINIMUM ORDER QUANTITY AND PRIGE.
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TABLE

LOWER CONNECTION BRACKETS & PIN DEFLECTOR

| TEM PART NO. DESCRIPTION
¥+ b 030 001 108 Seacer
2b 030 001 216 CrLamp (EfFective to S/N 80799)
b 030 001 218 Seacer
ﬁ 0%0 001 %27 BRACKET AssY,
5%b 030 002 362 LNk
6 p 030 00l 650 SLEEvE
E 030 008 527 U Bovrt (ErFecTive av S/N 80800)
000 025 063 Pin DEFLECTOR
9, 808 539 320 Screw, Soc. BuTtTton Ho.
10=2l4 X 2 (ErFecTive 1o S/N 80799)
10 v . 809 870 445 Screw, Soc, Hp., Cap
| 7/16=20 X 2 3/,
11 b 810 257 520 Screw, Soc, Ho. Cae
5/16-18 X 3 1/,
12 b 840 0%9 002 Nur, Seur Lockineg 10-24
1& b  8Lu)y 057 002 Nur, Serr Lockine 5716-18
1L b 8uly 070 002 Nur, SeLr Locking 7/16=20
15 b 949 100 002 WasHER, PLAIN

15/32 X 59/6l4 X 1/16

b REFER TO PRICE LiSY FOR MIN/IMUM ORDER QUANTITY
AND PRICE.
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TABLE

TRACK SUPPORT ASSEMBLY

| TEM PART NO, DESCRIPTION
1 b 030 001 17L  Spacer
2b 030 001 175 Pin
E b 030 001 177 Top BraockeT (usep wiTH 030 003 [;36)
030 001 506 BRACKET Assy.
5 030 003 %56 Dist. TRACK (WITH EAR STOPS)
6 030 006 870 Tor BRACKET Assy.
] (ErFecTive 11193 to 64022)
o 030 008 089 Tor BrackeT (EFFecTive MacH S/N 611023)
( #l1-6 RespoT CeLLs ONLY)
8b 030 008 309 Tor BrackeT (EFFective MacH S/N 6/,023)
( #1 RespoT CELL ONLY)
9 030 008 310 DisT. TrACKk (wiITHOUT EAR STOPS)
10 b 808 850 100 Screw, FrL. Soc. Ho. 1/L-28 X 5/8
( #2 SHAFT PosiTion OnLY)
11 b 508 850 120  Screw, Fr. Soc. Ho. 1/L4-28 X 3/}
12 b 810 239 080 Screw, Soc. Ho. Cap 10-2 X 1/2
13 b 812 039 162  Screw, FL. Hp. 10-2l X 1
1y v 840 039 002  LocknuT 10-2L
15 v 840 050 002  Looknut 1/4-28
16 900 20L 061 Bearine
17 » 948 753 102 WasHer, Prain 9/32 X 5/8 X 1/16
18 v 963 200 002 X WaSHER
b REFE’R TO PRICE L1ST FOR MINIMUM ORDER QUANTITY

AND PRICE.,
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| TEM

RESPOT CELL

SPOT=RESPOT CELL MECHANISM

PART NO.

-t
OW o oWJIF W =

o oesagy ogooo

11

1

15

Rev., 1=17

1

030
030
030
030
030
030
030
030
000
000
805
809

002
002
007
007
007
007
007
008
022
022

297
34

8Lly 066

oL
951

761
156

8li9
901
255
268

69
2110
525
002
112
002

DESCRIPTION

Cup, R.H. HaLF

Cup, L.H. HaLF

Cup Liner R.H.

Cup Liner L.H.

Liner RETAINING Tuse (nNOT sHown)
Cuip, LinNErR (LoONG)

SpotTiNGg Cup Assy. (wiTH LINERS)
Curp, Liner (sHORT)

RuBBER SPACER

WaSHER

Screw, BuTtTon Hp. Cap 5/16-18 X 1 1/2
Screw, Hex Ho. Cap 3/8-2L X 2

Nut SeLF Lookine 3/8-2L

WasHeErR, PrLain 11/32 X 11/16 X 1/16
Lock WasHER 5/16

REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE.,
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RESPOT CELL

RESPOT CELL

| TEM PART NO. DESCRIPTION

030 001 203 Reseror CeLt Assy, (2, 3, 5, 7, 8, 9, 10)

030 004 732 PLueg

030 006 56  Wire onrLy (CeLrs 2, 3, 5)

0%0 006 548 Wire onry (Cervs 1, L, 6, 7, 8, 9, 10)

030 007 015 RespoT CeLL Assy. (Ceris 1, U, 6) (noT sHown)
030 008 3li6 CeLL Wire Assy.

030 008 513 Pap

030 008 51ly GrirPER PaD

000 02l 717 SWITCHETTE

760 010 072 Tas TerminaL (Grounp)

760 01y 006  Lus TerMiINAL

760 017 036  TerMINAL

76l 002 006 Wimre, STRANDED

412 813 162 Screw (For SwiTcHETTE) 2-56 X 1
83l 513 002 Nut (For SwiToHETTE) 2-56

o’

o

ooooo

-— ol ol b S

(9 F=n SIS Il @ BN s We oo Weptl ; Hep S VRS R

o o

b REFer T0 PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE.

%6 REV. 1='71
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RESPOT CELL

RESPOT CELL

DESCRIPTION

Gripper

Bearing (Riveted)

Track Carrier Assembly

Gripper Assembly

Gripper Pad (Extruded Rubber)

Strap

Bearing (Roller)(Threaded, for Field Use Only)
Adhesive (Not Shown)

Screw 10-32 x %

Washer, Star #1110-00

Bond Gripper Pad to Gripper with adhesive, insert strap thru
Gripper Pad and crimp both ends of strap over edges of Gripper
to hold Gripper Pad securely.

Refer to Price List for minimum order quantity and price.

ITEM PART NO.
1 030 001 117
2b 030 003 896
3b 030 005 284
) 030 008 370
5b 030 008 542
6b 030 008 801
b 000 026 251
8 008 100 413
9b 813 540 082
10b 957 100 002
NOTE
;A
b
REV. 3-T6
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RESPOT CELL

RESPOT SUPPORT & UPPER TRACK

{TEM  PART NO. DESCRIPTION ITEM PART NO. DESCRIPTI!
1 p 030 001 122 StoP 15 b 760 017 0356 TeRMI AL
2 030 001 170 SwiTcH ARM 16 b B10 23G 060 Screw, 5S¢
i » 030 001 172 Piwn 10-2h X
030 001 %33 BRAGKET 17 v $11 939 082 Screw, FL. Pu, Ho.
5% 030 001 3%6 Pin 10-2l X 1/2
4% 030 001 358 X WasHer 18 b B11 939 162 Screw, FL. PH. Hp.
E 030 002 Z 7 Trip _ 10-2L X 1
030 002 B0O3 ARrwm 19 b 840 039 002 LoocknuT 10-2l
9 b 030 003 363 CLip 20 b 900 20l 061 PReariIne
10 b 030 00% 451 Serine, RespoT 21 b 907 001 100 Key
LaTtcH 22 v 911 007 122 CorTer PiN 1/16 X 3/
11 b 030 005 263 Track, L.H. UppeRr 23 b 911 015 202 Covrter Pin 3/32 X 1 1/4
12 b 030 00 26@ Track, R.H. UprpPER 2. b 912 123 200 GroovE PinN
1 0%0 008 636 SuPPORT Assy. 25 b 925 023 080 River
13 b 000 029 508 SpriNGg, ResporT 26 b 951 138 D00 Lock WasHer #10
SwiTcH

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.
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RESPOT CELL

| TEM PART NO.

RESPOT PAD & LOWER TRACK ASSY.

DESCRIPTION

=

030

030
030
030
030
030
030
030
030
030

#030

= OW 1 W Y

cooo ocoo o

-

001 10L

001 122
001 150
001 160
001 171
001 172
002 78l
002 785
005 261
005 262
008 352

Castine & Pap Assy.
(SponGE)

STop

ARM

ANGLE

Pin

PiInN

LaTcH

StuB

Track L.H. Lower

Track R.H. Lower

Pap (Russer)

| TEM PART NO.

DESCRIPTION

12 030
1 030
1ﬁ‘b Qoo
151 811
16 840
15 b  8h0
18 b 900
19b 911
20 p 911
21 oL8

008 369

008 513
02y 926
939 122

039 002
olo oo2
104 ol
007 122
015 202
545 072

CasTing & Pap Assy.
(RusBeR)

Pap (SpongE)

SPRiNG TENsSToN WASHER

Sorew, FL. PH. Ho.
10-24 X 3/

LocknuT 10=2l

Locknutr 10-32

BEARING

Correr Pin 1/16 X 3/i4

CorTer PinN 3/32 X 1 1

WasHER, PLAIN

7/32 X 7/16 X .0%2

/I

b REFER TO PRiCE LIST FOR MINIMUM ORDER QUANTITY AND PRIGE.

REVI 1-'71

# Use onLY wiTH 030 008 542 Grirrer Pap (see Pase 37)
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DISTRIBUTOR

DIST. REAR MOUNTING, DRIVE END

| TEM PART NO. DESCRIPTION

1 030 001 536  BRACKET

2 030 00l 495 Dist. Assy. (NvLonN Drive GEAR)

E 030 00l 766  PappLE Assy.

b 030 005 660 PiN, DisTRIBUTOR BELT

5 b 030 005 661  Hooks Lacineg, DisT. BELT

6 030 005 838 CouNTeER & CoRrRD Assy.

E 030 006 006 CorD & PLuG AssYy.

030 007 633 DisT. BELT Assy.

9 030 008 106 Dist. Assy. (MeTaL DRiIvE GEAR)
10 000 022 369 SHAFT
11 000 022 370 UNIVERSAL JOINT
12 b 000 022 717 PinN
1 # 000 024 715 Prue (Errective S/N 3318 anp ue)

1 000 02l B92 BarL ReETaiInNer CLiP
15 000 02l 893 Drive SHAFT Assvy.
16 000 026 L1617  BaLL BEARING

17 000 029 073 WasHER

18 b 913 ;23 120 RoLL Piw

19 b 913 ;37 120  RorL PN

# SEE PAGE 129 FOR PLUG PRIOR TO S.N. 3318

b REFer To PRiCE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE.
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DISTRIBUTOR

0o /@@
' 1 ”; My#”(:D

DISTRIBUTOR HEAD ASSY.

| TEM P AR

1 0%0
2 030
E 0%0
030

5 030
6 808
g 810
gﬂo

0

10Db 9,8
11b 951

ool

007
007
007
008
550
2599
250
050
195
138

T _NO.

L9l
340
2L 8
356
245
360
060
220
002
102
000

DESCRIPTION

DisTriBUTOR HeEAD Assy. (NyrLon GEArR DriIVE)
Tie Roo Assy. (Lower)

Tie Ropo Assy. (Upper)

SPAGER

Dist. Heap Assy. (MetaL Gear DRiIVE)
Screw, ButTon Soc. Hp. Cap 1/4-28 X 2 1/4
Screw, Soc. Ho. Cap 10-2L X 3/8

Screw, Soc. Hp. Cap 1/1-28 X 1 3/8

NutT SELF Lockine 1/L-2f

WasHER, PLaIiN 9/32 X 5/8 X 1/16

Lock WasHER #10

b ReEFER To PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE,
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DISTRIBUTOR

| TEM

PART NO.

CLUTCH DISTRIBUTOR DRIVE

DESCRIPTION

000
000
000
000
000
000
000
000
000

o o

o

000

oo o

000
000

e I

= O @ o TN N =

000 O
000+

022 062
022 385
02l 736
02l 981
025 669
025 671
025 673
025 711
025 725
28 23
028 235
028 239
028 210
028 21

Bever Gear
ADJUSTABLE SPACER
BEARING

BEARING

BusHiInG

TracK PivoT
BusHI NG

RoOLLER

SLEEVE

SPRING Assy.
FrRicTion PLATE Cam
FrRicTion PLATE
FrRicTion Disc
SHAFT

b RerFer To PriceE LisT FOR

ITEM PART NO. DESCRIPTION

15 b 000 028 267 Nut, L.H. THD.

16 b 000 028 307 Lock Screw, HoLLow

1g‘b 000 028 31 FRICTION FLANGE

18 807 249 04O Ser Screw, Cup PrT,
1/Lh-20 X 1/L4

19b 808 149 022 Ser Screw, Lookine
1/l4=-20 X 1/8

20 b 810 240 100 Screw, Soc. Hpo. Cap
10-32 X 5/8

21 b 919 000 300 ReTainNErR Rine

22 b S48 745 082 Wasuer, PLAIN
7/32 X 1/2 X 1/16

23  9L8 767 132 ViasHER, PLAIN
13/32 X 13/16 X 1/16

2L b 951 138 000 Lock WasHeR #10

MINIMUM ORDER QUANTITY AND PRICE,

Reve 1="71



DISTRIBUTOR

| TEM PART NO.

CLUTCH - DISTRIBUTOR DRIVE

030
03%0
030

= oD o] oW NEu i =
o
(e
M
(]

T N G (Y
mn
oo
o9
lofle]
Qo

e
o

o
Q0
lolie]
oo

Rev. 1-'T1

005
005
005

668
670
672
67l
675
721
722
T2

T2

725
062
2
981
669
671

DESCRIPTION | TEM PART NO. DESCRIPTION

SeriNe TenNsion BrLook 17 b 000 025 67% BusHiINe

WorM CLuTCH 18 000 025 711 RoLLER

CLUTGH SHAFT 19 b 807 24,9 0O Ser Screw 1/4-20 X 1/
NuT 20 807 339 040 Ser Screw 10-2 X 1
Jam NuTt 21 b 808 119 022 Ser Screw, Lookine
FrRicTioN Disk 1/4-20 X 1/8
FRIGTION FLANGE 22 b 810 24,0 100 Screw, Soc., Hp. Cap
FrRicTioNn FLANGE 10-32 X 5/8

CLuTcH SPRING 23 p 810 250 120 Screw, Soc. Hp. Cap
SLEEVE 1/&—2@ X 3/

BeveL GeAr 2k v B4y 066 002 Locknut 3/8-2
ADJUSTABLE SPACER 25 b 919 000 300 ReTaiNER Rine

BEARI NG 26 b 9B 745 082 WasHER, PLAIN

BEARI NG 7732 X 1/2 X 1/16
BusHING 27 b 951 138 000 Loock WasHEr #10

Track Pivor

ReEFer To PRiCE LIST FOR MINIMUM ORDER QUANTITY

L3

AND PRICE.



DISTRIBUTOR

| TEM

PART NO.

—
oW mownE W=

coooco

030
0%0
030

000
000
000
000
000
000
000
000
000
000
000
000
000
000
000
000
000
000
000

006
00

OOZ
022
022
023
023

023
o2l

02l 6

o2l
02
02
026
026

?hé
305

865

S
INDEX MECHANISM - DISTRIBUTOR DRIVE

NESCRIPTION ITEM PART NO. DESCRIPTION
Heap CAsTING 2 000 026 868 Housiwne
SHAFT 2 000 026 872 Bearine
Dist. Heap Assy. 25 000 026 873 Bearine

(MeTaL Gear DriIVE) 26 000 026 87% BEARING
SPACER 27 000 026 8 INnoEx LEVER Assy.
Key 28 b 000 026 880 Serine
BusHING 29 b 000 027 115 SHOULDER SCREW
BoLt, EcceEnTRIC 30 b 00O 027 370 Link
SPAGER %21 b 000 027 38l BeariInNG, FLANGE
GEAR 52 000 027 LO3 Trirp ArRM Assy.
Pin %% b 000 027 551 PinN, Bearing
BEARI NG 3l b ZEh 509 007 Seeeo NuT
BEARING 325 b Bo7 %39 060 Sert Sorew, Cup Pr. 10-211X3/8
Gear AssYy. 26 b 835 530 002 Nut, Hex Jam 1/4-28
WasHER, BEARING 37 b 840 040 002 Nut, SeLF Locking 10-32
WasHER, SPRING 38 b 8Ll 050 002 Nut, SeLr Lockine 1/4-28
Nut, RETAINING 9 b By 066 002 Nut, SeLF Lockine 3/B8=2l
WasHer, Cup 0 b B4y 066 002 Nur, SeLr Lockine 3/8-2l
Hue 1 b 919 003 100 ReTaiNer Rine
Gear, Heao DRIVE L2 v 9445 056 122 Wasuer 5/16 X 3/l X %/6l
Gear ﬂﬁ b 957 100 002 Lock WasHer #1110-00
SHOCK ABSORBER b 963 200 002 X WasHER

WASHER

b REFER To PRIGE LIST FOR MINIMUM ORDER QUANTITY

i

AND PRIGE,

REV. 1=171




A

| TEM

PART NUMBER

=~ OWJ oM —

Rev.

b 030 002

b 030 00
b 030 00

030 002 052
030 002 023
030 002 063
065
030 002 gé
030 002 082
200

b 030 002

030 007 356

030 002 330
o%o 002 ggh
030 003 057
030 003 190
030 003 192
1
13
030 00

82
b 030 003 ;24

030 003 926
030 ooa 928
030 00 728
030 ook 7o
030 004 7h1
030 004 742

b 030 004 76O

1=171

INDEX MECHANISM - DISTRIBUTOR DRIVE

DESCRIPTION

INDEX ARM WELDMENT
INDEX PIN

HEAD CaASTING

SHAFT

SPACER

BusHING

SPACER

(EFFecTIvE To S.N. 43347)
SPACER

(EFFECTIVE AT S.N. 43348)
DrivE GEaR (FIBER)
BEARING HOUSING
BEARING HoUSING ASsSY.
CovER

BEARING Housing
ADJUSTABLE SPACER
SPRING

TRIP LEVER Assy.
HARDENED WASHER

Hue & GEAR Assy.

Hus. (FoR 'DRIVE GEAR)
BEAR ING

BeEaRr ING

BEARING

CoLLAR

NyLoN GEAR

L5

DISTRIBUTOR

ITEM  PART NUMBER DESCRIPTION
2k 030 005 815 GEAR
25 b 030 00 383 Link (EFF. to S.N. 41197)
26 b 000 022 1 KEY

27 b 000 023 1;4 ECCENTRIC BUSHING

2 b 000 023 753 EccenTrRIC BoLT

29 b 000 02 13 SPACER

30 000 02 32 BeveL GEAR, LOWER

31 000 024 636 PN

32 b 000 024 736 BeARING

3 000 024 739 BEARING
3% v ézh 509 007 SPeep NuTt
33 b 85 339 060 SET ScrEw 10-24 x 3/8
3% b 50 400 Scprew, FL.Soc.Ho. Car

1/4-28 x 2172
3& b SES 520 002 Nut, Hex Jau 1/4=28
b 840 040 002 LocknuT 10=32

9 b8k ogo 002 Locknut 1/L4=28

O b3k 066 002 Locknut 3/8-2L

41 v 844 082 002 Locknur 5/8-18

42 900 204 061 FLANGE BEARING

43 ©919 000 700 RETAINER RING

4 b 919 003 100 ReETAINER RING

45 1919 006 500 RETAINER RING

46 1© 933 923 060 RIveT

b7 b 92 100 002 Lock WasHER #1110-00
48 19 § 200 002 X WASHER

DREFER TOo PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.



DISTRIBUTOR

LEVELING ARM ASSY., - DISTRIBUTOR

ITEM PART NO. DESCRIPTION

1 030 no2 155  Agrwm WeLomenT

2 b 030 00l 072 S=Rring PosT
030 ool 67l SUPPORT

E 030 007 340 Tie Rop Assy.

9 030 007 3,1 Rgp Enp

b 030 007 32 TurRNBUGKLE

7 030 007 33 Tie Rop Assy,

83 030 007 U7 Tie Rop Assvy,

9 030 007 3,8 T, Roo Assvy,

0 030 007 39 TiE Rop

1 030 D02 152 Spacen (EFF. 10 S/N 13377)

030. 007 357 Spacen (EFF. at S/N Li3378)

12000 02l 673  Sprine

o

15 b 72l 504 028 CLamp

1L v 810 2o 280 SCREW, Soc, Hp, Cap 10-32 X 1 3,
15 b 810 2,0 Loo SGrREW, Soc. Hp, Cap 10-32 X 2 1
16 b 310 20 500 SCREW, Soc., Hp, Car 10-32 x =4
17 810 250 120 3CREw, Soc., Hp, Cap 1/-28 x 3/l
10 b 831 566 nop Vut, Hex Jawm 3/8-2l, :

19 b 8Lho olo 00> Locknut 10-32

20 b 8 050 002 Locknur 1/),228

21 b 900 105 101 BEARI NG, SLEEVE

22 b 915 18 100 Royy Pin .250 x 5/8

25 b 948 7li5 082 WasHER, PLalN /32 % 1/2'x 1/16

7l
2 b 963 300 002 X Wasuer
25 b 963 [i00 002 X WasHer



DISTRIBUTOR

030
030
030
ogo
030
030
030

030

030
030

030
030
030

030
030
030
030
030
030
030
030
030
030
030

PART NUMBER

002
002
002
002
002
o002
002

052
023
063
067
070
oga
200
356
0
002 2gh
003 057
003 190
003 192
003 1
ooi 433
003 782

003 92k
003 926
§ 928

007
002

008 736
00U ;Eo
004 7l

oo4 742
olol %60

INDEX MECHANISM - DISTRIBUTOR DRIVE

DESCRIPTION

INDEX ARM WELDMENT
INDEX PIN

HeEAp CASTING

SHAFT

SPACER

BUSHING

SPACER

(EFFecTive To S.N. 43347)
SPACER

(EFFecTive AT S.N. 43348)
Drive Gear (FIBER)
BEARING HOUSING
BEARING HOUSING ASSY.
CovER

BEARING HOUSING
ADJUSTABLE SPACER
SPRING

TRIP LEVER Assy.
HARDENED WASHER

Hue & GEAR Assy.

Hue (ForR DRIVE GEAR)
BEARING

Bear NG

BEaARING

COLLAR

NyLon GEAR

ITEM PART NUMBER DESCRIPTION
24 030 005 815 GeaR
25 b 030 ooz 3 Link (EFF. To S.N. 41197)
26 b 000 022 174 Kev
27 b 000 023 194 EcCCENTRIC BUSHING
20 b 000 023 753 EccenTriC BoLT
29 b 000 02 é13 SPACER
30 000 02 32 BeveL GEAR, LOWER
31 000 024 636 Pin
32 b 000 024 736 BeARING
3 000 024% 739 BearING
A - éEh 509 007 SPEED NuT
3H b 8% 35 060 SeT Screw 10-24 x 3/8
36 b8 50 400 Screw, FL.Soc.Ho. CAP
1/4-28 x 2 1/2
3& b 835 530 002 NuT, HEx Jam 1/4=28
b 840 04O 002 Locknur 10=32
9 bgho 020 002 Locknut 1/4=28
0 b 8Uk 066 002 LocknuT 3/8-24
41 b 844 082 002 Locknut 5/8=18
42 b 900 204 061 FLANGE BEARING
43 D919 000 700 RETAINER RING
LI 5913 003 100 RETAINER RING
42 b 919 006 500 ReTAINER RiNG
46 ©933 923 060 RIvVET
L7 b 925 100 002 Lock WASHER #1110=00
L8 ©9B3 200 002 X WASHER

bREFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.

| TEM
1
2
B »
7 b
8
9
10
1
12
13 b
1 b
1
16 ©®
1
1
19
20
21
22
23 b
REV.

1-171

L5




DISTRIBUTOR

LEVELING AR!M ASSY.=- DISTRIBUTOR

ITEM PART NO. DESCRIPTION
1 030 002 155 ArRM WELDMENT

2 b 030 oog 672 SeriING PosT

E 030 00l 67y SuprorT

030 007 2,0 Tie Roo Assvy.

5 030 007 31 Robo Ewnp

6 030 007 3,2 TuRNBUGKLE

7 030 007 343 Tie Roo Assy.

8 030 007 347 Tie Roo Assvy.

9 030 007 348 Tie Roo Assvy.

10 030 007 349 Tie Rop

11 030 002 152 Spacer (EFrF. To S/N L3%377)

b 030 007 357 Spacer (EFF. aT S/N L43378)

12 000 02lL 673 SepRr! NG
1& b 72l 50l 028 Crame
1L b 810 24,0 280 Screw, Soc. Ho. Caep 10-32 X 1 3/l
15 b 810 2,40 LOO Screw, Soc. Ho. Cap 10-32 X 2 1/2
16 b 810 20 500 Screw, Soc. Ho. Cap 10-32 X 3 1&8
17 b Y10 250 120 Screw, Soc. Ho. Cap 1/-28 X

18 b 321 566 002 Nut, Hex Jawm 3/8-2L

19 b 8,0 oL4O 002 LocknuT 10-32
20 b 050 002 Locknut 1/4=-28
21 b QOO g 101 BEARING, SLEEVE
22 b 913 hh 100 RorL PinN .250 X 5/8
2% b 9,8 ?hs 082 WasHER, PLAIN 7/32 X 1/2 X 1/16
2l b 9 3 0 002 X WasHER
25 b 963 OO 002 X WasHER

b REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE,

L6 Rev. 1='71




DISTRIBUTOR

REv. 1='71

o

gTeoo oo o ouee

REAR MOUNTING - DISTRIBUTOR

PART NO. DESCRIPTION

030 002 197 SHAFT

030 007 137 Yoke Assy.

0%0 008 699 PiN ORIENTOR & MAT Assvy.

000 022 090 DRIVE PULLEY

000 023 646 SHIm

000 027 7O BrRACKET Assy., R.H.

000 027 70 BrRACKET Assy., L.H.

701 L36 06% BEARING

701 216 0 BEARING

807 L39 060 Sert Screw, FuLL Does PTt. 10-24 X 3/8
810 240 120 Screw, Soc. Hp. Cap 10-32 X 3/l
810 240 160 Screw, Soc. Ho. Cap 10-32 X 1
810 250 120  Screw, Soc. Ho. Cap 1/L-28 X 3/L
811 939 082 Screw, FL., Hp. MacH. 10=2l X 1/2
80 040 002 Nut SeLr Locking 10=32

80 050 002 Nut SeLr Lockine 1/-28

913 ﬁag 120 RoLL Pin .187 X 3

913 100 RoLL Pin .250 X 5/

956 000 002 Lock WasHer (#1510-00)

REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE.,

L7




DISTRIBUTOR

FRONT END LOWER FRAME -~ DISTRIBUTOR

| TEM PART N(). DESCRIPTION
1 b 030 002 %35 SPACER
2 000 022 19 ROLLER
E 000 022 19 RoLLER Assy.
000 022 205 DisTR. BRACKET ROLLER SUPPORT
5 p 000 022 336  STtuD
6 p 000 022 7583 Guipe ROLLER PInN
7 000 023 856  |DLER SHAFT
8 b 000 023 857 SpPaceER
9 000 02l. 589 Bearineg
10 b 000 02, 736 BeaRING
11 b 807 239 00 Ser Screw Cup Pr. 10-24 X 1/4
12 b 8Ll 066 002  Locknut 3/8-2)
13 b 963 600 002 X 'WASHER

b RerFer TO
QUANTI TY

Price LisST FOR MINIMUM ORDER
AND PRICE,

L8

Rev. 1=1'71




ITEM PART NO.

1 030

1A # 000

2 030

2A # 000

b 000

EA # 000

000

2 000

: 000

a b 000

000

9 b 000

10 b 000
1 000

N g8 000

ool L
oz% og%
006 712
028 090
022 178
028 135
022 1
022 193
022 19
022 3%
022 TEB
Iy

# PARTS so
b REFER TO

Rev. 1='71

REAR END - LOWER TROUGH

DESCRIPTION

Tusg = UPPER

Tuse = UPPER

Tuee & TrousH WeLD.
Tuse & TroueH WEeLD.
SPRING

SPRING

RoOLLER

RoLLER Assy.

IDLER SHAFT

STup

ARrRm Assy.

Sering PosT

Pin

YokE Assvy.

BEARI NG

| TEM

1
1

12
17
18
19

20
21

oo

ocoo o oo

PART NO.

000 02l 736
000 025 199
000 025

331 12 055
7 349 030

810 250 220

84, 050 002
g&u 066 002
3 200 002

NOTED EFFECTIVE AT SeriaL Numeer 63500
PRIGE LIST FOR MINIMUM ORDER QUANTITY AND PRICE,

L9

DISTRIBUTOR

DESCRIPTION

BEARING

EccenTRIC STUD

RoLLER SuPPORT BRACKET
FLangED BEARING

Ser Screw, Kn. Cup PrT.
1/4-20 X 3/16

Screw, Soc. Hp. Cap
1/4-28 x 1 3/8
LooknuTt 1/L-28
Locknut 3/8-2l

X WasHER




DISTRIBUTOR

| TEM

TROUGH - FRAME - UPPER, DISTRIBUTOR

PART NO.

~J W no
coooo

030
030
030
030
000
310
Q1§
913
9951

002
008
002
008
023
239
123

4,8

138

b REFErR TO
QUANTI TY

218
o9ly
500
092
6li6
060
200
100
000

DESCRIPTION

Tuse WeLp. (Lower) To SerraL #63500

Tuse WeLp. (Lower) AFTER SeriaL #63500
TroueH Werp. (UpPeER) To SeRIAL #63500
TroueH WeLp. (Upper) AFTER SERIAL #63500
SHIM

Screw, Soc. Ho. Car 10-2 X 3%/8

RoLL PiIn

RoLL PN

Lock WasHuer #10

PrRice LiST FOR MINIMUM ORDER
AND PRICE.



DISTRIBUTOR

ORIENTOR & COUNTER ASSY.

| TEM PART NO. DESCRIPTION

1 050 007 117 Pin ORI ENTOR & MaT Assy.

2 030 007 119 BrRACKET, COUNTER

b 030 007 120 Pin, LEVER

ﬁ b 030 007 121 PIN

v 030 007 12 TriP LEVER Assy.

6 030 007 12% LEVER ARM

g 0%0 007 12 Link Assy.

030 007 139 CoOuNTER

9 030 007 709 Corp Assy.

10 030 007 710 CounTer & CorD Assy.

11 b 030 008 O47 Bearine (2 rReq.)

12 000 02l 715 ConneECcTOR PLuG

13 b 01 506 088 Bearing

13 b 10 227 060  Screw, Soc. Hp. Cap 6-32 X %/8
19b 810 239 080 Screw, Soc. Hpo. Cap 10-2l X 1/2
16 b 810 250 100  Screw, Soc. Hp. Cap 1/4-28 X 5/8
15 b 840 033 002 Nut SeELF Looking 8-32

18 b 957 000 002 WasHER, SHAKEPROOF #1106=00

19 b 957 100 002 WAsHER, SHAKEPROOF #1110-00
20 b 963 200 002 X WASHER

b ReFer TOo PRIGE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE,

Rev. 1=1'71 51



PIN COUNTER

| TEM

PART NO.

COUNTER ASSY,

NDESCRIPTION

o

— b
= OO0 o] O NN o =

b
12
13 b

4
15 b

030
030
760
782
782
782
-

5
782
782
782
782
782

ool 703
008 650
015 033
005 005
006 007
008 010
009 011
011 01

012 01

012 015
013 017
01ly 020
01k 022
01l 025
01l 026

Micro SwiTcH

Lever RETURN SPRING
TERMINAL

Cam

CoLLAR FOR OPERATION SHAFT
Cover

CounTeER FRAME

Ruseer GROMMET

RaTcHET

ACTUATING RATCHET

SwiToH Mre. ScreEw-BoTTOoM
OPERATING SHAFT
OPeERATING PAWL SHAFT
OPERATING SHAFT STOP
RatoHeET WHEEL SHaAFT

ITEM PART NO.

DESCRIPTION

782
732
782
(i
782
782
782

82

12
83l
912

16 b
17 b
1h
19 b
20 b
21 b
22

2
5w
25 b
26 b

26 357

016
01

01

019
020
020
021
022
827
527
107

913 1111

000

OPERATING PawL SHAFT SLEEVE
SwiTcH OPERATING ARM

SwiTeH Mre., SCREW

SwiTcH ApJ. BusHine

VasHER (smaLL)

WasHer (LARGE)

NumericaL WHEEL

InNsuLATOR, SwiTGH(NOT sHoOwN)
ScREw, Rp. Hp. 6=%2 X 4

Hex Nut 6=3%2

RoLL PiIN

Pin

Lock WASHER #1106=00

b REFER To PRICE L1ST FOR MINIMUM ORDER QUANTITY AND PRICE.

52
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PIN COUNTER

030 005

8328 COUNTER ASSY.

| TEM PART NO.

782
782
782
782

—
OO MO =
o'
>
N

iy o pll o gl o 2
“]
@]
M

4

-
o
oo

005
010
011
012
01
01

005
012
01
01
017
020

01l 022

01l

01
01
019
020 O
020
021

527

026
029
035
037

oig

002

07 060

913 u11 160

DESCRIPTION

Cam

ActuaTioN LEVER

RuBBer GROMMET

RATCHET

SwiTcH Mte. Screw, BoTTom
OPERATING SHAFT
OperaTING PawL SHAFT
RATCHET WHEEL SHAFT
SwiTcH OPERATING ARM
SwiTcH Mte. ScREW

SwiTcH ApJusTiNG BusHiIng
WasHer (SmaLr)

WasHeEr (LarcE)

NumericaL WHEEL

Hex Nut 6-32

GroovE PIN

RoLL PiN .078 X 1

b REFER To PRICE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE,

REv. 1=-171
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DISTRIBUTOR

ITEM PART NO.

001
002
002
00%
005
006

030
0%0
030
030
0%0
030
0%0 006
000 026

701 LLo

72h 50l 027
50l 028

5 500 001
10 227 080

— e el -
£ =0 0o 10NN =
o

o ocooco

160

—_

810 227

DISTRIBUTOR SUPPORT

6=32 X 1

b ReEFER To PRIGE LisST FOR MINIMUM

54

BRACKET —
DESCRIPTION I TEM PART NO. DESCRIPTION
BRAGKET AssY. 15 b 810 249 080 Screw, Soc. Ho. Cap
| NSULATOR 1/L=20 X 1/2
PLaTE 16 b 810 266 2,0 Screw, Soc. Ho. Car
SHIM /8-2& X 1 1/2
PLue, MaLe Base 17 810 266 720 Screw, Soc. . Car
CABLE AssY. 5/8-2ﬁ X L 1/2
SwiTcH Mra. BRAOGKET 18 b 818 0%33% 062 Screw, SLoTTED Pan Hp.
SwiTCH 8-32 X 3/8
BEARING, OILITE 19 b 823 632 02 Screw, SELF Tap., 8 X %
FLANGE 20 b 839 527 002 LocknuT 6=32
CasLe Cramp(NoT sHown) 21 b Bﬁo 027 002 LockNuT 6=32
CLAMP, TINNERMAN 22 p 066 002 LocknuT %/8-2l
BusHi NG 23 L8 767 132 WASHEH, PLAIN
Screw, Soc. Hp. Car 1%3/32 X 13/16 X 1/16
6=32 X 1/2 2 p 959 900 002 WasHER, SHAKEPROOF
Screw, Soc. Ho. Car # 1214-00

ORDER QUANTITY AND PRICE.

REv., 1=-1'71



B.E. MOTOR

BACK END MOTOR AND CONDUIT ASSY.

ITEM PART NO, DESCRIPTION ITEM PART NO. DESCRIPTION
1 030 007 802 FurexisLe ConpulT 16 b 7Ll 203 013 Crawme
2 030 007 80l FrLexisLe ConbulT 15 71,6 001 013 CONNECTOR, STRAIGHT
030 007 809 ConbulT 18 b 746 001 016 CoNNECTOR
R 030 007 837 MoTtor CaBLE Assy. 19 b 76 003 003 CownnecTor, 90°
5 030 007 905 MoTor, B.E., R.H. 20 b 746 003 008 ConnecTorR, 90°
6 030 007 906 Morvor, B.E., L.H. 21 ghb 00% 018 ConnecTOR, 90°
E 030 007 9L)y SW-2 CasLe Assvy. 22 b 810 2%3% 080 Screw, Soc. Hp. Car
030 007 972 AneLE, CownoulT Mre. 8-3%2 X 1/2
9 000 025 590 Hse., RECEPTACLE 23 p 810 250 120 Screw, Soc. Ho. Car
10 000 025 906 RecepTacLE, MaLE 1/-28 x 3/l
1 000 025 907 PLue, FEMALE 2l v 840 033 002 Locknut 8-32
12 000 026 L71 Paw 25 v 8lily 050 002 Locknur 1/1-28
1 000 028 333 "SA" CasLE AssY. 26 b 955 700 000 RepucinNg WASHER

1 7ﬂﬁ 000 01 CapaciTor (noT sHown)
15 7L 10l 023 Crame

b ReEFer To PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE,

REV. 1=171 55




B.E. MOTOR

ITEM PART NO.

-
O o~ OWNFAN O =

11

030
0%0
0%0
030
0%0
030
030
000
000
000

[

002
003
003
005
005
007
007
023
023
027
000

2 257

050

REAR DRIVE, CARPET, ELEVATOR, 3ALL LIFT
DESCRIPTION ITEM PART NO.
BrackeT, B.E. MoTor 13, 807 357 oLoO
SHEAVE
Drip PaN 1y 807 358 060
SPACER PLaTE
SPACER PLATE 15p 810 258 160
Motor, B.E., R.H.

Motor, B.E., L.He 16, 810 266 120

SHEAVE
Gasker (NOT sHOwN) 17v. 810 266 2,0
DisTrR. DRivE Hsa.

CapaciTor (NOT sHowN) 18 84 066 002

Screw, St. Ho, SeT 19p 907 000 500
5/16=18 X 5/16 20p 907 001 100

21p 951 156 002

REFER To PricE LiST FOR MINIMUM ORDER QUANTITY

DESCRIPTION

Screw, Soc. SET
5/16-18 X 1/
Screw, Soc. SET
5/16-2l X 3/8
Screw, Soc. Hp,.
5/16=2 X 1
ScRrRew, Soc.
3/8-2L x 3/L
Screw, Soc. Hp. Car
3/8-2l X 1 1/2
Locknut 3/8-2l
Key

Key

Lock WasHErR 5/16

Car

Ho. Carp

AND PRIGE,

REv. 1='71



"R" BOX TERMINAL ASSY.

ITEM PART NO.
11 030 007
12 000 025
13 N00 025
1 000 025
15 743 000
16 746 001
17 v Thé6 003
18 v 827 %27
19 p 828 527
20 b 93% 62%

b REFER To PRICE LiST FOR MINIMUM ORDER QUANTITY

ITEM PART NO. DESCRIPTION

1 030 002 663 ConpulT

2 030 002 693 ConpurT

030 00% 721 "R" Box CaBiINET, R.H.

E 030 00% 722 "R" Box CasineT, L.H.

5 030 005 bBE FLexisLe ConDurT

6 030 005 89y Mortor CaBLE, R.H. & L.H.

7 030 006 102 SupPoRT & PLATE Assy.

8 030 006 772 Hse. & ReECEPTACLE Assy.

9 030 006 779 90° ComnnecTor (speciar)
10 030 007 905 MoTor, B.E., R.H.

Rev. 1='71
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906
590
906
907
020
021
008

062
ol2
oli0

MOTOCR

DESCRIPTION

MoTtor, B.E., L.H.
Housine

RECEPTACLE

PLue

CapaciTor (NOT sHown)
STrRA16HT CONNECTOR
90° ConnecTOR

Screw, Hse. MounTING
6-%2 X 3/8

Screw, ReceptacLE Mra.
6-%2 X 1/l

River, Rp. Hp. STEEL

AND PRICE.



SWEEP MOTOR

D @@ 6

SWEEP, TABLE, SUPPORTS

ITEM PART NO. DESCRIPT!ON ITEM PART NO. DESCRIPTION
1 030 001 105 ConnNecTiING Robp 12 v 000 025 005 Enp FiTTine, L.H.
2 030 001 106 ConNECTING RobD 13 v R09 870 205 Screw, Hex Hp. Cae
030 003 257 CouPLING 7/16-20 X 1 1/
E 030 003 %35 SHAFT 14 b 810 266 200 Screw, Soc. Hp. Cap
5 030 005 896 MoTtor CaBLE Assy. 3/8-2lL x 1 1/
6 0%0 006 510 MoTtor ComBINATION 12 b 835 570 002 Nurt Hex Jam R.H. 6-32
g 030 006 527 Hsae. & RECEPTACLE Assy. 16 b 835 670 002 Nut Hex Jam L.H.
030 006 771 Hse. & RECEPTAGCLE Assy. 7/16=-20
9 030 006 779 90° ConnecTor (sPEciaL) 13 p 8l 070 002 Locknut 7/16-20
10 000 022 782 SPriING 18 b 907 000 900 Key
11 b 000 025 004 Enp FiTTing, R.H. 19 b 951 164 002 Lock WasHer 5/16

b RerFer To PRiIcE LiST FOR MINIMUM ORDER QUANTITY AND PRIGE.

8
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SWEEP MOTOR

MOTOR MOUNTING - SWEEP DRIVE

ITEM PART NO. DESCRIPTION ITEM PART NO. DESGRIPTION
1 030 001 57 MounTine WeLp. 2.H. 15 b 808 866 200 Screw, FL. Soc. Ho. Car
2 0%0 002 126 MounTiNnG WELD. L.H. 3/8-20 1 1/L
b 030 002 360 Link 16 b 810 258 200 Screw, Soc. Ho. Cap
ﬁ 030 00% 799 Drip Pan L.H. 5/16=2lL X 1 1/L
2 030 00% 501 Drip Pan R.H. 17 b 810 258 240 Screw, Soc. Hp. Car
030 005 129 SPACER PLATE 5/16=2L, X 1 1/2
g 030 005 130 Spacer PLaTE 18 b #10 266 120 Screw, Soc. Hp. Cap
030 005 905 MaLE RECEPTACLE 3/8-2l X 3/l
9 0%0 0056 510 MoTtor Coma. 19 b 10 266 110 Screw, Soc. Ho. Car
10 030 006 771 RecepTacLE Assy.(coMPLETE) 5/8-2& X 2 3/l
11 b ?E; 000 020 CaPACITOR 20 b B27 327 062 Screw, Housing 6-%2 X 3/8
12 7H5 501 19% CenTRIFUGAL MECHANI SM 21 b B2d 527 042 Screw RecertacLe 6-32 X 1/L
1? EHB gOT %73 CENTRIFUGAL SwWITGH 22 b 84y 066 002 Locknur 3/8-2l
1/, b 808 B58 20 Screw, FL. Soc. Hp. Cap 23 b 963 LL00 002 X WasHER

5/16=2l X 1 1/2

b Rerer To PriIcE LIST FOR MINIMUM ORDER QUANTITY AND PRICE,
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TABLE

MOTOR

PART NO.

TABLE DRIVE MOTOR ASSY.

o oo

oo

030
030
030
030
030
030
030
808
310

5
339

907
oL8

00%
005
005
005
005
005
006
558
266
o1

72
000

761

25T
108
11

114
92

92

510
200
200
002
002
900
112

951 16l 002

DESCRITP 10N

CourLING

Stup, Lone

Pan

STupD, SHORT

ReLay (NoT sHowNn)

CaPACITOR

MoTtor Cowms.

Screw, BuTton Soc. Hp. 5/16-2L X 1 1/L
Screw, Soc. Hp. Caep 3/8=2l X 1 1/L
Hex Jam Nut 5/16-18

Lock Nut 5/16-2L

KeEy

WasHer 11/32 X 11/16 X 1/16

Lock WasHer 3/

REFer To PrRICE LIiST FOR MINIMUM ORDER QUANTITY
AND PRICE.
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SWEEP

CAM - SWITCH - SUPPORT ASSY.

| TEM PART NO. DESCRIPTION

1 030 005 983 Sweep Cam Assy., L.H.

2 030 006 06 SupporT WeLDMENT, R.H.

a 030 006 066  SupporRT WeLDMENT, L.H.

b 030 006 070 STub

5 030 006 207 Sweep Cam Assy., R.H.

6 b 030 008 01 Guaro (NoT SHown)

g b 000 022 29 INSuLATOR

b 000 02L. 657 SPRING

9 b 000 02 032 Micro SwiTCH

10 000 027 018 SwiTcH Lever

11 b 760 010 073 TerminaL (Grounp)

12 b 60 017 026 TERMINAL

1% b 09 84,9 14,5 Screw, Hex Ho. Cap 1/L4-20 X 7/8
1. b 810 227 200  Screw, Soc, Hp. Cap 6=32 X 1 1/L
15 b 810 266 120 Screw, Soc. Ho. Cap 3/8-2l X 3/l
16 b 835 549 002 Nurt, Hex Jam 1/1-20

17 B 8 527 002 NuT, SeELF Locking 6=32

18 b 050 002 Nut, SeLr Lockine 1/[-28

19 b 8%& 066 002 Nut, SeELF Lockine 3/8=24
20 b 963 L0O 002 X WASHER

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE,
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BACKEND ASSY.

ELEVATOR DRIVE BELT & BACK END ASSY.

ITEM PART NO,. NDESCRIPTION ITEM PART NO. DESCRIPTION
1 0%0 001 105 ConnecTinNGg Roop 12 000 025 731 Drive BeELT Assy.
2 030 001 237 Crank Arm 13 702 600 002 FASTENER
a 030 001 %87 CownnecTing Rop 1t p 716 003 000 NarLs
b 030 002 360 Link 15 b ggl; Ol 027 CasLe CrLawmp
5 b 030 004 885 Russer WasHER 16 p 809 870 285 Screw, Hex Ho. Cap
6 030 006 505 RusBER GUARD 7/16-20 X 1 3/
E 030 007 912 Pin StasiLizer, R.H. 17 v 809 870 L5 Screw, Hex Hpo. Cap
0%0 007 913 Pin StaBiL12zER, L.H. 7/16=20 X 2 3/L4
9 000 022 782 SPriING 18 b 82% b3%2 0li2 Screw, SeLr TApPING
10 b 000 025 004 Eno FrrvTine, R.H. Gx 1/l
11 b 000 025 005 Ewnp FiTTIiNGg, L.H. 19 8Ly 070 092 LocknuT 7/16=20

20 b 949 100 002 Wasuer, PLAIN
15/%2 X 59/6l X 1/16

b Rerer To Price LiST FOR MINIMUM ORDER QUAITI sND PRICE.
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I TEM PART NO.

BALL ELEVATOR AND BALL DOQOR ASSY.

030
030
030
030
030
030
030

o

0%0
030
030
0%0

(

—
nJ
o

000

Rev.

002 556
00l 631
ooly 770
ooly 771
005 197
006 017

006 182

008 058
008 060
008 061
008 079

o2l 737

BALL ELEVATOR

DESCRIPTION I TEM PART NO. DESCRIPTION

SPRING 1% p 000 027 996 CusHION

ANGLE BRACKET 1& b 000 027 998 ReTaINER

Rob 15 b 000 028 002  Nut

Tie Robp 16 b 000 028 057 RETAINER

Drive BELT 17 730 037 026 BrackeT, R.H.

DRIVE BELT (FieLo use onLY)

BRACKET, BaLL Door 18 730 0%8 027 Bracker, L.H.
(FreLo use onLY) (FieLp use oNLY)

BRACKET 19 8l 058 002  Locknut 5/16-2l

SHOCK ABSORBER 20 b Bl 065 002  LocknuT 3/8-16

EXTENS | ON 21 b 948 761 112  WasHer, PLAIN

BrackeT WELD.

(ForR wnON-

SEPARATOR TYPE TRAGK RAIL)

CoLLAR

11/32 X 11/16 X 1/16

b REFER TOo PRIGCE LIST FOR MINIMUM ORDER RUANTITY AND PRICE.

1-171
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BALL ELEVATOR

| TEM

o

O 10w =

o

BALL ELEVATOR - TUBE ASSY.

030
0%0
030
030
030
030
030
810

913

PART NO.

001 677
001 647
ooa 83%
ool 5

ool 621
005 h§5
005 99
219 360

137 210

DESCRIPTI!ON

Fork Assy. (Lower)
TuBe

TuBe Assy.
SPRING
SPACER
BaLL LiFrT BELT

Fork Assy. (UppeRr)
Screw, Soc. Hp. Car
1/l-20 X 2 1/L

LocknuT .187 X 1 1/2 (noT sHowN)

(Lower)

(NoT sHOWN)

REFER To PRICE LI1ST FOR MINIMUM ORDER QUANTITY

AND

PRICE.

éh Rev.
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BALL ELEVATOR

| TEM PART NO.

BALL ELEVATOR - LOWER ASSY.

030
030
D30
03(
030
030
b 030
030
030
030
030

I=>

(60 gt Bt B lo p U » Bicagl gy N6 NS I
O =

0

030

900
2
99

==
-
oo o

001
001
205
0no7
N 0)_{_
007
008

00
00
00
008
008
232

2,8
005

675
677

207

790

i

s
26
36

388

161
200
800

DESCRIPTION

Fork, LoweRr

Fork Assvy.,

PurLrLey (usep wiTtH 912 21,8 200)

BEariI NG

BeariNe (EFF. To S«Ne 7617)

Yoke Assy., Lower Tuse

SHAFT

SHaFT (EFF. TO S.N. 5217)

SHAFT (EFF. S.N. 5218-7617)

SHarT (EFF. S.iN. 7618 ano up)

PuLLey (usep wiTh 8388 CoLLar KiT)
(NoT sHown)

CoLLAR & SET Screw KiT (usep wiTH

8%66 PuLLey) (NoT sHown)

BEARING

GroovE PIN

ReTaiNER RING

b ReErFer To PRiICE LiIST FOR MINIMUM ORDER QUANTITY
AND PRICE.

Rev., 1=1'71
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BALL ELEVATOR

BALL ELEVATOR - UPPER

DESCRIPTION

I TEM PART NUMBER DESCRIPTION I TEM PART NUMBER
1 030 001 793 BoLt p» 806 265 240
2 030 001 799 SHEAvE Assy.R. & L.H. 13 b 810 249 360
E 030 001 9 Hus 1% » 810 2 0 2ho

030 O g SPACER 12 b E 6 002
5 030 O K SHAFT iuss WITH ITEM 6) 16 b B850 049 002
gA 030 ooK 0 SHarT (use wiTh ITem 6A) 17 b 844 050 002
030 O BEARING EEFF .T0 S.N.761 é 1 900 212 161
6A 030 007 BeaR ING (EFF.AT S.N. K 1 900 212 2
7 030 ogg é PULLEY {Err .T0 S.N. 0 912 248 200
éA 030 O PuLLey (EFF.AT S.N.7 0
030 0 22 YOKE AsSY. 21 b 913 437 240
9 030 0 g65 COLLAR b 913 437 280
10 000 023 OVERRUNNING CLUTCH 2 b 919 000 900
L.H. WinD 2k b 913 005 800
1 000 023 650 OVERRUNNING CLUTCH b 948 767 132
R.H. WinDp

b REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.

66

SET SCREW,S5Q.Hp.3/8-16 x 14
SCREW,S0C.Ho.1/4220 x 2 1/ﬁ
SCREW,S0c.HD.1/4=-28 x 1%
Jam NUT 3/8-24

Lock Nut 1/4=20

Lock Nut 1/4-28

BeEARING

BEARING

Groove Pin 1/4 x 1 1/4
(USED WITH [TEM T)

RoLt PiN 187 x 1 1/2

RoLL Pin 187 x 1 3/4
RETAINER RING

ReTtaINER RING

PLaIN WasHER 13/32

Rev. 7='71



S
U
1 TEM
1
2
5
6
7
8
9 b
10 b
11 b
12 b
A
Rev. 1='71

BALL ELEVATOR

e 7

FORX A3SY. - LOWER BALL ELEVATOR
PART NO. DESCRIPTION
030 001 677 Fork Assy., LoweR
030 002 556 SPRING
030 003 270  SHafFT, Lower (1o 10 3/" KickBack)
030 004 917 SwuarT, Lower (10 5/ " To 11 9/16" Kicksack)
030 00l 918  SuarT, Lower (11 9/16" 7vo 12 3/8" Kicksack)
030 00k 919  SHarT, Lower (12 3/8" 1o 13 3/16" Kicksack)
0%30 004 920  SHarT, Lower (13 3/16"t0o 111" Kicxksack)
030 00 951 SHAFT
000 O 737 CoLLAR
701 52% 080 BEeaARING

080 Ser Screw 5/16-2LX1/2
915 7 210  RoLL Pin

REFeEr T0 PRICE LisST FOR MINIMUM ORDER QUANTITY

AND PRICE,
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BALL ELEVATOR

%w\

ib\‘;‘ B i
UPPER RK & IDLERFASSY.~BALL ELEVATOR

| TEM PART NO. DESCRIPTION

030 001 669 SHarT

030 002 188 Stus SHAFT

030 002 4490 Arm & BusHine Assy.

030 002 557 SprING, IDLER

030 005 949 Fork Assy., UpPER

030 005 988 SHarT, Upper (10 3/4" to 12 3/8" Kicksack)
030 005 989 SwHarT, Uprer (12 3/8" to 14" Kickeack)
030 005 990 SHarT, Upper (To 10 3/L"™ Kicksack)

030 007 92ly Bearine

000 024 737 CoLLAR

000 028 223 SHEAVE Assy.

01 52l 080 Bearine (1 1/16" Lad)

O 557 0%0 SeT Screw 5/16-18 X 1/I

900 112 161 Bearineg (1" Le,)

913 137 160 RoLL PInN

913 437 2L0 RoLL Pinw

963 600 002 X VasHER

~NONWAFETNNN = O O @10 NE NN =
oo

S e e e S e Jjpe
coocooo

b REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE.,
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BALL ELEVATOR

REVe 1= '71

IDLER SHAFT ASSEMBLY

TEM PART NO.

030
030
030
030
030
030
030

o

030
030
000
000
701
807
913%
963

VNN =200 om oW =

P e s e LT
cooo oo

002
00%
003
003
003
00

00

ool
007
02
02¢
52l
57

57
600

556
069
070
075
07

07

915

916
92l
757
22%

080
ol0
160
002

DESCRIPTION

SPRING

STuB SHAFT

STuB SHAFT

SHAFT, IpLer (1o 10 3/L4" Kicksack)
IpLeEr Crank Assy., L.H.

IpLErR CrANK Assy., R.H.

loLer SwarT (10 3/L4" 710

12 3/8" Kicksack)

loLer SHaFT (12 3/8" 1o 14" Kicksack)
BEARING

SPACER

SHEAVE Assy.

BeariNGg 1 1/16" Le,

SET Screw 5/16-18 X 1/4

RoLL Pin 187 X 1

X WaASHER

b REFER To PRICE LiST FOR MINIMUM ORDER
QUANTITY AND PRICE.
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BALL ELEVATOR

BALL RETURN & BALL WIPER ASSEMBLY

ITEM  PART NO. DESCRIPTION ITEM  PART NO. DESCRIPTION
1 030 002 892 RaiL Assy., REear 12 b 000 02l 906 SHIm
2 030 003 739 DusTt TRaAP 13 b 718 001 003 Hair PIN
b 030 00L 905 SHim 14 » 810 258 120 Screw, Soc. Hp. Cap
3 030 005 810 ANGLE, NorMAL KicKBACK 5/16=2L X 3/l
SPACING 15 » 810 258 140 Screw, Soc. Hp. Car
5 030 005 811 AwneLe(10 3/L" 10 12 3/8") 5/16=2l X 7/8
6 030 005 837 Anere(12 3/8" 1o 14") 16 p B10 258 320 Screw, Soc. Ho. Cap
7 0%0 008 083 BaLL Wirer CLoTH : 5/16=2l X 2
8 000 021 813 SupPoRT 17 b 812 850 082 Screw, Rp. Hop.
9y, 000 021 81% Rine 1/h-28 X 1/2
10b 000 021 818 Prus 18 v 8l)y 050 002 Locknur 1/L-28
11 000 022 891 RarL Assy., FRONT 19 v 8Ll 058 002 Locknut 5/16-2l

20 b 948 761 112

SHIM

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRIGE,
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PART NO.

030
0%0
030
030
030
0%0

0%0

030
030

0%0
v 808

Rev.,

ooly 680
ool 682
ool. 68
ooly 68%
ool. 68
ool 693

ooly 69k

ool 697
005 972
005 973
858 200

BALL LI

FT TRAG

ASSY.

DESCRIPTION

Track CoveRr
MounTIiNg PLATE
MounTiINg PaAD

TrRACK SUPPORT
SupporT PLaTE WELD.
Spacer Traok WeLD.

(9 1/2" to 11 3/4"}

iTEM PART NO.

2
13
o
25

SHORT'

Spacer Track WeLp.,Lone

(11 3/0L" ro 14™)
Guipe (NOT sHowN)
Track Rarr (Metar)

BaLt LiFT TrRaCK Assy.

Screw, FL. Soc, Ho,

5/16=2L X 1 1/l

M) = ot o)

L o dJe

b
b

oo

160
280
140
160

810 258
810 258
810 266

810 266

839 758 002
83% 066 002
o8 761 112
LB 767 132
960 000 002

BALL RETURN

DESCRIPTION
Screw, Soc. Ho. Cap
5/16=2l4 X 1

Screw, Soc. Ho, Carp
5/16=2l4 X 1 3/
Screw, Soc. Ho. Car
3/8-2l X 7/8
ScreEw, Soc.
3/8-20 X 1
LooknuT 5/16=2l
LocknuT 3/8-2l

Hp. Cap

WasHer 11/32 X411 /16 X 1/16
WasHer 13/32 X 13/16 X 1/16

Lock WasHer 1220-00

b ReFrer To PRICE LiST FOR MINIMUM ORJER QUANTITY AND PRICE,

1-171
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BACKEND ASSY.

12

S/N 778659)

. 3

th:},-"-%:

) ' ) e o\
T » |
8

P T F
3 4 9
1] 2
13 CARPET ROLLER - PLATE ASSEMBLY
| TEM PART NO, DESCRIPTICN
1 0%0 002 928 PraTe, R.H.
2 0%0 002 953 PrLate, L.H.
3 030 00% LL73  SHock MounT
ﬁA 030 008 337 SHock Mount (EFFecTIVE
030 003 736 ANGLE, SHORT
5 030 005 20y AwnecLE, Lowne, L.H.
6 030 005 20 AncLe, Lone, R.H.
g 0%0 005 6l Rear ROLLER Assy.
0%0 005 61,9 MipoLe RoLLER AssYy.
9 000 02y 576 FronT ROLLER Assy.
10 b 808 850 200 Cap Screw, FL. Hp. Soc.
1/-28 X 1 1/l
11 b 8Ly o9 002  Locknut 1/L-20
12 b 840 050 002 Locknur 1/L4-28
1% b 948 975 172  WasHer, PLAIN

1 1/16 X 17/32 X 3/32

b REFER TOo PRICE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE,

Reve. 1=1'71
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PITVEYOR

CARPET ROLLER PLATE ASSY., & PIN HOLRQING BRACKET ASSY.
ITEM PART NO. DESCRIPTION | TEM PART NO. NESCRIPTION
1 030 005 568 Strie PLaTE, CaARPET, 9 000 02l 576 RoLLER Assy., FronT
L.H. macH. 10 000 025 330 PiN HoLpine Bracker, L.H.
030 005 569 StRiP PLATE, CaArRPET, 1 000 025 331 Pin HoLpine BRAGKET, R.H.
R.H. macH. 12 000 023 378  Screw, Nyrock
030 005 570 PLAaTE 13 p B10 258 100  Screw, Soc. Hp. Cap

030 005 648 RoLrLer Assy., Rear

2
/16=2lL X 5/8
g 030 005 926 |INSERT ) 3

8y 058 002  Locknut 5/16-2L
923 037 100 River, ArLum., Brazter Ho.

1
030 007 165 PiN Desammer, L.H. macH. 1
1 923 0L8 080 River, ALum., Brazier Ho.

030 007 166 Pin DesamMmer, R.H, macH.
b 000 022 878 AnerLe, CarPET,
R.H. & L.H. MacH.

ooo

b REFER TOo PRIGE LIST FOR MINIMUM ORDER QUANT!ITY AND PRIGE.
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CUSHION

/@ O

J oo & ®

CUSHION - PIN CURTAIN ASSY.

ITEM PART NO. NDESCRIPTION ITEM PART NO. DESCRIPTION

1 030 002 792 Tuse WeLpmenT R.H. 1% b 808 866 LOO Scmew, FL. Soc. Hp.

2 030 002 795 Tuse WeLoment L.H. 3/8-2l X 2 1/2

b 030 003 052 HanGER 1, b H08 866 520 Screw, FL. Soc. Hbp,

E 030 003 055 Robp 3/8-2LL X 3 1/I

5 030 003 ;22 CusHion Assy.(compLETE)L.H. 15 b 810 258 120 Screw, Soc. Hp. Car

6 030 003 L123 CusHion Assy.{compLETE)R.H. 5/16=2LX3 /1,

E 030 008 638 Spacer 16 b Bl 058 002 LooknuT 5/16=2l

000 02l 53l Ear Haneer CusHion 1% b 8l 066 002 Locknut 3/8-2l

9 000 024 795 Prank, L.H. 18 b 911 015 282 CorTer Pin 3/32 X 1 3/
10 000 02 796 Prank, R.H. 19 b 951 16l 002 Look Wasuer 3/8-2L X 3 1/
11 b 000 028 519 RuseBer RiIvET

12 b Ho8 B66 %20 Screw, FL. Soc. Ho.

3/8-2lL X 2

b REFEr TO PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRIGE.

h Rev. 1=1'T1




CUSHION

PIN CURTAIN = CUSHION - END DETAIL

| TEM PART NO.

000
000
000
000
000
000
000
000
b 000

O o] Wy =

b REFER TOo PRICE LIST FOR MINIMUM ORDER QUANTITY

AND

Rev. 1=-'71

022 770
02l 795
02l 796
02l BOE
02, 8o

02l 809
o2l 810

026 L5
028 519

PRI CE,

DESCRIPTION

Pap

PLank, L.H.
PLank, R.H.
CusHion Ruseer, R
CusHion RusBEer, L
CusHion Cover, L.
CusHion CoveEr, R«
Pin CurTAIN, R.H.
RusBer RiveT

5



CUSHION

| TEM PART NUMBER  DESCRIPTION | TEM PART NUMBER  DESCRIPTION
1 030 002 82 BRACKET 16 000 022 828 BrackeT
2 b 030 003 24 SPRING 1 000 023 621  LEVER
E 030 005 587 GuaRo (NoT sHOwN) 16 b 000 025 589  Hose CLAMP (NOT SHOWN)
030 007 320 Eve Bolt 19 b 000 026 Q4 MicRO SwiTcCH
2 b 000 021 E3h SPRING 20 000 029 62 BRACKET (USE wWiTH
000 021 431  Serinc (USE WITH BALL EXIT)
BALL EXIT) 21 21 502 005  GROMMET .
é » 000 021 932 BUMPER 22 b 010 290 120  Screw, Soc.Ho. 1/4-28 x 3/4
000 022 286 CoLLaR 23 b 810 250 160  Screw, Soc.Ho. 1ﬁh-28 x 1
9 000 022 26 WASHER 24 812 828 162  Screw, Ro.Hp. 6-40 x 1
10 000 022 28 SPRING 25 b aﬁu 549 002  Jam Nut 1/4=-20
11 000 022 296  INSULATOR 26 p O40 028 002 Lock Nut 6-U40
12 b 000 022 821 PIN 27 p O40 0Obg 002 Lock Nut 1/4-20
13 b 000 022 822 SiLeeve 28 840 050 002  Lock Nut 1/4-28
1 000 022 823 SHock ABSORBER 29 b 948 7E§ 102 WasHer §/32
15 000 022 824  Swock ABSORBER AssY. 30 b 921 148 002  Lock wasuer 1/4"
31 b 963 400 002 X Wasuer

b REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.

REV. 1='71



CUSHION

BLOCK, BOX ASSY. - CUSHION MOUNTING

| TEM PART NO. DESCRIPTION

1 000 022 788 Box
2 000 022 794 Brock, R.H
ﬁ 000 022 795 Brock, L.H
b 809 366 6L5 Screw, Hex
3/8-2L X L
5b 810 266 120  Screw, Soc. Hp. Cap
3/8=2l X 3/l
6 b 8uly 066 002  Locknut 37/8-2

Ho. Cap

b REFER To PRICE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE,

Rev. 1=171 7



PIN ELEVATOR

| TEM

PART NUMBER

PIN ELEVATOR - CENTERLESS WHEEL ASSY.

DESCRIPTION

O OO~ O o o —

10
11
12
1

1
1

17
18

19

030 006 622
030 006 625
030 006 641

030 006 760
030 006 766
030 006 369

007 025
030 007 040
030 007 161
030 007 162
030 007 163

030 007 459
030 007 462

Ring TuBE

CENTERLESS WHEEL AssY.
Cam Kickout R.H.

Eve BoLTt

Cam Kickout L.H.
CENTERLESS WHEEL Assy.
BEARING

SLIDE RETAINER

SLIDE WELDMENT

PivoTep Cam PLATE Assy.
SCREW

SPRING

WASHER

R.H.

L.H.

AnGLE ,CURVED ,GUARD (NOT SHOWN)

CLip, Top, GuARD (NOT SHown)
CLIP, BoTTomMm, GUARD
GUARD ,CENTERLESS WHEEL L.H.
(NOT SHOWN

GuaRD, CENTERLESS WHEEL R.H.
(NOT SHOWN)

GUARD SUPPORT

(noT sHOwWN)

"J" Box Mre. Assy. L.H.
MTG. BRACKET WELD. (GUARD)

"J" Box Mre. Assy. R.H.

DeceLERATION CaM Assy. L.H.
DECELERATION CAM Assy. R.H.

ScREW,FL.So0c.Ho.1/4=-20 x 5/8
ScrEW,S0c.HD.CaP 5/16=-24x5/8
Screw,Soc.Ho.Cap 5/16=-24x3/L
ScREW,Soc.Ho.Cap 5/16-24x7/8

ITEM PART NUMBER DESCRIPTION
20 030 00 2 SHOCK MOUNT
21 ogo oo% égz
22 030 007 942
2 038 83? 9%5 CHASs1S MTa. WELD.
2 03 1 BRACE
2 030 ooé 886
2 030 008 266 FRAME WELDMENT
2 030 008 382
2 030 008 38
29 030 003 548 PLaTE WeLp. R.H,
30 030 008 542 PLATE WELD. L.H.
31 b Ogg 022 1 SPRING
32 b 808 850 1
33 b 810 258 100
3% b 810 258 120
2 b 310 25% 140
b éE 51 002 Locknut 1/2=-20
3g b 844 Dlg 002 Locknut 1/b4=20
38 b 844 058 002 Locknut 5/16-24
9 b 900 206 061 BEARING
0 b 948 761 112

REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.

78

WasHER 11/32 x 11/16 x 1/16
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BACKEND ASSY.

PIN ELEVATOR - SOLID WHEEL ASSY.

| TEM PART NO. DESCRIPTION

1 0%0 001 120 Hus Assy. (nOT sHOwWN)
2 030 001 5553 PN Guipe BRACKET

030 001 676 Pin Cramp Assy., R.H.
a 030 001 679 Spoke Assy. R.H.
5 030 002 01% Spoke Assy. L.H. (NOT sHown)
6 0%0 002 016 PiN Camp Assy. L.H. (noT sHown)
g 030 002 913 X=FRrAME
030 002 945 Cam, L.H. (NoT sHowN)
9 030 002 96  Cam R.H.

10 030 003 53% PiNn ELEVATOR SHAFT
1 030 005 02 PyN ELevaTor WHEEL Assy. R.H,
12 030 005 02 PN ELevaTor WHEeL Assy. L.H. (noT sHown)
1 000 025 731 DrRive BeLT
L. bp 701 hz% 062 BeariNG (NOT sHown)
15 b 810 258 140  Screw, Soc. Hp. Cap 5/16=2L X 7/8
16 b 910 266 200 Screw, Soc. Hp. Car 3/8-2l X 1 1/L
17 » 813 550 102 Screw, PH. TRuss Hp. MacH.
1/L-28 X 5/8
18 b 8&& 050 002  LockNuT 1/4-28
19 b 8l 058 002  Locknut 5/16-2l
20 8l 066 002  Locknut 3/8=2l

b REFER To PRICE LIST FOR MINIMUM ORDER
QUANT!ITY AND PRICE,

9
Reve. 1=-'71




PIN ELEVATOR

TOGGLE ASSY.

- PIN ELEVATOR WHEEL

ITEM PART NO. DESCRIPTION
1 030 006 631 Housine
2 030 006 650 Arm, REAR SLIDE Assy.
0%0 006 651 Arm Assy. SoLiD
ﬁ 030 006 652 ArM Assy. SLIDE
5 030 006 653 Roo Assy. (compLETE)
6 030 006 65, ToeerLe Assy. L.H.
E 030 006 655 ToeecLE Assy. R.H.
030 006 659 FiINGER AssY.
9 b 030 006 662 Cam FoLLOWER
10 0%0 006 869 Robp & BEARING
11 030 007 01l Borr
12 030 007 019 Enp FiTTineg
13 b 030 007 152 Tip Assy.
1 0%0 007 630 SPrING
15 b 030 007 670 BEearING
16 b 0%30 007 8By Pivor Piwn
17 b 030 007 850 BeariING
18 b 030 007 879 Bearine

b REFeErR To PRICE LisT FoOR

1 TEM

19 v
20 b
21 b
22 b

23 b
R
25 b
26 b
27 b
25 b
29 b
30 b

31 b
32 b

e

030
030
000

01
2

%
900
900
919
22
91;8
959
963

701 L

008
008
028

L6
1
it

566
050
105
106
010
010
010
753
900
200

PART NO.

166
308
362
036
087
162

002
002
161
ol
200

00

00
102
002
002

B,

DESCRIPTION

BEaRI NG

Pin

PLue

BEaRING

BEaRING

Screw, Hex Ho. SeLF Tar.
1 X 1

Hex Nut 3/8-2L

Nut Seur Lockine 1/L4-28

Beari NG

BeEarRING

RETAaINER RING

ReETaiNER Rine

RETaiNER Ring

PLainN WasHer 9/32X5/8x1/16

WasHerR, SHakeproor 1214-00

X WasHER

M! NI MUM ORDER QUANTI!ITY AND PRICE.
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-
e PLATE ASSY., R.H., BALL RETURN SIDE R.H. MACHINE
ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
T 030 001 961 Puate WeiLoMenT Assy., 1. 030 006 036 OuTLeT Box
ReH., ReH. MacH., 15 030 006 037 ToeGGLE SwiTCH
2 030 001 962 PrLaTe WELDMENT Assy., 16 0% 006 8,0 Box Beaw Assy. R«H. MacH.
LeHey LoHe MacH, 1 0%0 006 81 Box Beam Assy. L.H. MacH.,
030 00% 11 Arron Assy. R.H. 1 030 008 657 CuLip (ToOP
E 030 003 11 Apron Assy, L.H. 19 b 7Lé6 003 008 ConnecTor 90°
5 030 004 890 Jack Screw 20 76l 002 006 CONNECTOR,STRAIGHT
6 030 005 126 PaneEL, FiBREGLAS, 21 b 810 258 120 Screw, Soc. Hp. Car
BaLL Door SiDE 5/16=2l4 X 3/4
7 030 005 207 Jack Screw Lockiwne 22 b Y10 266 4O Screw, Soc. Hp. Car
InserT (Long) (NOT sHown) 3/8-2& X 2 3/,
8 030 005 208 Jack Screw Lockine 2% b #12 833 042 Screw, Rp. Hpo. MacH.
INSERT (SHORT) (NOT sHOwN) 8-32 X 1/L
9 030 005 587 Guarp, SHock Assorser 24 b 84y 058 002 Locknut 5/16-24
, 10 030 005 589 Cramp Assvy. 25 b 84y 066 002 LocknuTt 3/8=2l
' 030 005 653 FrLex CownbuirT 26 937 100 000 RjIveT
12 030 005 B65 SwiTcH
13 030 006 03l. CoveRr

b REFER T0o PRICGE LIST FOR MINIMUM ORDER QUANTITY AND PRIGE.
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BACKEND ASSY.

PLATE ASSY. L. H. SIDE, R, H. MACHINE SHOWN

PART NO.

DESCRIPTION

030
030
030
030
0%0
030
000
000
000

001 960
002 190
002 256
006 L95
006 831
006 874
02% 1431
023 L32
023 Lol

023 465
023 Lo8

02% 521
850 100

10 000

11 000
12 000
Ho8

H10 250 100

810 266 160

S1pe PLaTE Assy. R.H.
BoLT

Sipe PLATE Assy. L.H.
PanEL

TIE STRAP

THRUsT BEARING

GLip, BorTOoM, R.H.
CLip, BoTTOM, L.H.
Rear ROLLER SuPPORT
R.Ha
ReaR
L.Hs
Bracker, L.H. & R.H.
GrLip, Tor

Screw, FL, Soc. H
Car 1/4=28 X 5/8
Screw, Soc. Hp. Cap
1/L-28 X 578

Sorew, Soc. Hp. Car

z/8-2L X 1

ROLLER SuPPORT

Do

| TEM

PART NO.

DESCRIPTION

16
1

6
19
20
21
22
23
2l
25

26
27

b H10 266 Lo

b 839 750
b 065
b BYly 066
b 911 152

937 100
b 948 753

L8 767
b 949 088
b 949 100

b 951 112
b 951 16l

002
002
002
282
0uo
102

132
282
0oz

002
002

Screw, Soc. Hpo. Car
5/8=2l X 2 1/2
LocknuT 1/L-28
LocknuT 3/8=16
Looknut 3/8-2l
Cotter Pin 3/32 X 1 3/L
Drive RiveTr

WasHer, PLAIN

9/32 X 5/8 X 1/16
WasHeErR, PrLAaIN

13/32 X 13/16 X 1/16
WasHER, PLAIN

13/16 % 1 3/LL X 1/8
WaAsSHER, PLAIN

15/%2 X 59/6L X 1/16
Lock WasSHER 2

Lock WasHer 3/8

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.,
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BACKEND ASSY.

FRAMES & DRIVES = R, H. REAR

I TEM PART NUMBER DESCRIPTION

(EFFecTive To S/N 41897
030 008 397 PLow & MaT Assy. (SMALL) R.H. MacH.
(EFFecTive S/N 41898 ano ue)
2 030 008 523 PrLow & MAT Assy. (SmaLL) L.H. MacH.
(EFFECTIVE To SAN h1897; (NOT SHOWN)
030 008 398 PLow & MAT Assvy. (SmaLL) L.H. MACH.
(EFFecTive S/N 41898 ano ur) (NOT sHOWN)
000 027 099 AprRON & MAT Assy. R.H.
000 027 100 APRON & MAT Assy. L.H.
808 858 120 Screw, FL. Soc. Hp. Cap
5/16=24 x 3/4
6 84k 058 002 Locknut 5/16-2Y4

1 030 008 522 PrLow & MAT Assy. (SMgLLi R.H. MacH.

\J1 =

REFER T0 PRICE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE.
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BACKEND ASSY.

(5

FRAME, L. H. REAR

| TEM PART NUMBER DESCRIPTION | TEM PART NUMBER DESCRIPTION
1 0%0 001 g; SHAFT 12 000 027 368 PLow & MAT Assy. R.H.LARGE
2 2 SPRING FOR L.H. MacH.
a 002 190 ADJUSTING BoLT (EFF. S/N 43201 ano up)
0 0 IB ROLLER WELDMENT 13 000 027 372 Prow & MAT Assy. L.H. LARGE
5 030 003 1 APRON AssemBLY R.H FOR R.H. MACH.
(EFFecTIVE TO S/N h189?) (EFF. S/N 43201 ano ue)
6 030 003 118 ApProN AssemBLY L.H b ggg 66 160 ScREw, Soc.But.Ho. 3/8=2l x 1
(EFFECTIVE TO S/N $1897) 15 b 8 240 Screw, FL.Ho.Soc. 5/16-24 x 1
7 030 003 123 Purow R.H. LARGE FoR L.H. 16 b 810 250 100 Screw, Soc.Ho.Cap 1/4=28 x 5/
MacH. (EFF. To S/N 1+3200) 1& b 810 258 120 Screw, Soc.Ho.Cap 5/16=-2l4 x 3/4
8 030 003 124 Prow L.H. LARGE FOR R.H. 18 b 84k oso 002 Locknur 1/4-28
Mach. (EFF. To S/N 43200) 19 b 84k 02 LockNuT 5/16=2k
9 030 008 012 SPRING COMPRESSION 20 b 84k 0 6 002 LockNUT 3/8-2h
10 000 027 099 AprON & MAT Assy. R.H. 21 b 844 LockNuT 3/b=16
(EFF. S/N 41898 ano ue) 22 b 912 hgg 160 Rott Pin1/8 x 1"
1 000 027 100 ApRON & MAT ASsy. L.H. 23 b 94b 188 322 wasHER, PLAIN 13/16 x 2 X Z/
(EFF. S/N 41898 ano up) 24 b QU8 767 132 WasHER, PLAIN 13/32 x 13/1 x 1/16

(NOT sHOWN)

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.
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BACKEND ASSY.

FRAMES, DRIVES = PIT COMPONENTS

| TEM PART NO. DESCRIPTION
1 030 002 567 SHim, 1/16"
2 p 030 00% 05 CLAMP
b 030 003 05 SPACER
E 030 ooﬁ 90 SHim 1,/8"
5 030 00l 90 SHim 1/L"
6 030 006 8,0 Tuse WeLpmenT R.H.
g 0%0 006 81 Tuge WeLomeNT L.H.
000 026 753 CARPET BeLT
9 p, 810 266 200 Screw, Soc., Hp. Car
z/8-2l X 1 1/L4
10 b 84y 066 002 LocknuTt 3/8-2l
RS b REFER TOo PRICE LIST FOR MINIMUM ORDER QUANTITY

AND PRICE.

ReEve 1=1T71 85



PIN EJECTOR

| TEM

PIN EJECTOR ASSY.

PART NO.

—
OO O~1 ONOWIhTII WY =
= =

oo

googog

000
000
000
000
000
0%0
000
030
000
000
000
000
030
000
000
Bl
9
963

REFeErR To PRICE LIST FOR MINIMUM ORDER QUANTITY

AND

02l 50

02l 50

02l 510
02y 511
o2l 512
ool 1199
02ly 513
ooly 501
02L 515
02l 516
025 80

025 80

00% 302
028 33l
029 317
058 002
010 Lo0o
600 002

PRICE.

DESCRIPTION

Pin EJecTor Assy., L.H.

PiN EJECcTOR Assy., R«H.
BrRackeT, L.H.

BrRACKET, R.H.

SPRING, L.H.

SprING, L.H.(EFF. S.Ne 1=3117)
SpriING, R.H.

SpriNG, R.H. (EFF. S.N. 1-3117)
BusHiINGg, LonNne

BusHI NG, SHORT

ROLLER

SHAFT

SHarT (EFF. S.N. 1=3117)
WASHER

Pin Stor

LocknuT 5/16=2l

ReTaiNner RinNg

X WasHER

86
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BALL DOOR

&

BALL DOOR & ADJUSTING ROD ASSY,.

| TEM PART NO. DESCRIPTION

1 030 006 OL6  SHAFT
2 030 007 095 Stop, L.H.
030 007 096 Stop, R.H.
E 030 007 253 BEARING, SLEEVE
5 030 007 25, CenTeErR Bar
6 b 030 007 259 THRUST BEARING
E b 030 007 268 Serine
030 007 269 BRACKET
9 030 007 272 Link Arm WELDMENT
10 030 007 275 ToeceLe Spacer (9 1/2"™ o 11 3/4")

11 030 007 278 ToeeLe Spacer (11 3/4" 1o 14™M)

12 030 0006 265 AbJyusTiING YOKE

1 0%0 008 295 BaLL Door Assy., R.H.

1 0%0 008 296 BaLL Door Assy., L.H.

15 030 008 510 BaLL Door Sus Assy., R.H.

16 030 008 511 BaiLL Door Sus Assy., L.H.

17 » 808 858 120  Screw, FL. Soc. Ho. Cap 5/16-2 X 3/
18 b 810 258 120  Screw, Soc. Hp. Cap 5/16=2l X 3/4
19 b 8l 055 002 Nut Serr Lockine 5/16-18

20 b 8Ly 058 002 Nut SeLr Lockine 5/16-2l

21 b B%u 066 002 Nut SELF Lockine 3/8-2l

22 » 880 457 2,0  SHouLpeEr Screw 5/16-18 X 3/8

23 948 767 1%32  WasHer, Prain 13/32 X 13/16 X 1/16

b REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE,
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BALL DOOR

BALL DOOR & LATCH ASSY.
| TEM PART NO. DESCRIPT|ON
1 b 030 005 375 BEARING, SLEEVE
2 b 030 005 376 BeEarING, FLANGE
E 030 007 247 Bumper ArM, R.H.
030 007 248 Buwmeer ArMm, L.H.
5b 030 007 249 Serine, R.H.
6 b 030 007 250 Spring, L.H.
7 b 030 007 251 Pin
8 b 030 007 252 BuMPER
9 030 007 26l WasHER SPACER
10 b 030 007 265 LATOH PInN
11 030 007 350 LateH Assy. L.H.
12 030 007 351 LatcH Assy. R.H.
132 b 030 008 275 BRACKET
1 0%0 008 276 Pin, Link
15 030 008 510 BaLL Door Sus Assy. R.H.
16 030 008 511 BaLL Door SuB Assy. L.H.
: AT HEh 066 002 Nut SeLF Lockine 3/8-2)
18 » 900 108 201 BEARING,SLEEVE
19 b 919 010 200 RETAINER RING
20 b 919 010 300 ReTAaINER RiInNG
21 b 919 010 600 ReTaiNER RiNg

REFER TOo PRICE LIST FOR MINIMUM ORDER QUANYITY
AND PRICE.,
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| TEM PART NO.

PITVEYOR

0@

PLATE SUPPORT ASSY.

1 030
2 030
a 030
030
5 030
6 0%0
g 030
030
9 0%0
10 030
11 030
12 030
1 030
1 030
15 b 808
16 b gﬂg
17 b
18 b 8&%
191 94
20 p 951

002
002
003
003
005

005

005
005
005
005
005
005
005
007
850
858
050
07l
753
172

928
953
L7%
7%6
20l

205

2os
566
56

56

569
570
90%
280
120
002
002
102
002

DESCRIPTION

PraTte R.H. (usep wiTH CenTerR RoLLeRr) (NoT sHown)
Puate L.H. (useo wiTH CenTER RoLLer) (NoT sHown)
SHock MounT
ANGLE SHORT (usep wiTH CENTER RoLLer) (NOoT sHown)
ANGLE L.H. Lone (usep wiTH CENTER ROLLER)

(NOT SHOWN)
AnNcLE R.He Long (usep wiTH CENTER ROLLER)

(NOT SHOWN)

ANGLE MounTing BrkT, L.H., SHorT
ANGLE MounTiING BRkT. R.H., SHORT
PLaTte, AncLE SupporT R.H., Lone
PLaTe, AneLE SupporT L.H., LonNe
STrRiP PLaTe L.H. (nOT sHown)
STriIP PLaTeE R.H. (nNOoT sHown)
PLate L.H. & .R.H.
T-Bar
Screw, FL. Soc. Ho. 1/4-28 X 1 3/},
Screw, FL. Soc. Ho. 5/16-2l X 3/L
Nut SeLr Lockine 1/4-28
Nut SeLr Lockine 1/2-20
WasHER, PLAIN 9/32 X 5/8 X 1/16
Lock WasHer 1/2

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRIGCE.,
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CARPET ROLLER

BEARING SUPPORT = FRONT ROLLER

| TEM PART NUMBER DESCRIPTION

030 004 610 Crip, SPrRING (FIELD USE ONLY)
030 005 008 Bearine (EFF. To S.N. 7617)
030 006 871 THrRusT BEARING, 1 1/4" |.D.
A 030 007 641 THrRusT BEaRING, 3/4" [.D.
030 007 642 WasHErR (FIELD USE oNLY

b 030 007 858 WasHer (FIELD USE oONLY
030 007 859 Serinc (FIELD USE ONLY
030 008 640 BeariING SupporT R.H.(EFF. To S.N. 58800
030 008 641 BeariNG SupporT L.H.(EFF. T0 S.N. 58800
030 008 6U6 STup, REPLACEMENT iNDT snowug 2Err. To 58800%
000 029 015 Stuo, REPLACEMENT (NoT sHown) (ErF. aT 58801
000 021 204 SPrING
000 022 924 SuppoRT
000 024 ggo Bearing (EFF. S.N. 7618)
000 027 BEARING SupporT LEFT Sipe (Err. S.N. 58801)
000 027 646 BeARING SupPORT RIGHT Sioe (EFF. S.N. 58301)

10 501 009 GREASE FITTING

10 273 320 Screw, Soc. Ho. 1/2=13 x 2
835 573 002 Jam Nut 1/2-13
80 073 002 Lock Nut 1/2-13
900 112 203 SLEEVE BEARING
919 005 800 RETAINER RING

oo

O\OCDE!G\N¢1MF0—‘C%£U)O}4OXR¢K»LUNJd

R e T e P et R T )

g o oo o’

REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE.
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PITVEYOR

_.
[ \ (2X22)

®

1 TEM PART NUMBER DESCRIPT ION 1 TEM PART NUMBER DESCRIPTION

030
030

030
030

030
*030
030
030
*030
*030
*030

= O\O Qo O £ My —
o

S
oo

* PARTS 50
NEW TYPE

b REFER TO

005 568 STRIP PLATE L.H. 12 *030 008 340  ANGLE BRACKET, SHORT
005 569 StrRiP PLATE R.H. 13 *#030 008 354  PuaTe
(NOT sHOWN) 15 b 808 850 200 Screw,FL.Hp.Soc.1/4-28 x 1 1/4
b

005 5%0 PLATE R.H. & L.H. 1 808 850 320  Screw,FL.Hp.Soc.1/4-28 x 2

007 165 Pin DeuamMMeRr L.H. 1 808 850 440  Screw,FL.Hp.Soc.1/4-28 x Z/E/h
(noT sHOwN) 17 b 810 250 280  Screw,Soc.Ho. 1/4-28 x 1 3

007 166  PiN DEJAMMER R.H. 1 810 250 520 Screw,Soc.Ho. 1/U4=-28 x 3 1/4

007 égh WASHER 19 81% 974 162 Screw, Hex Ho. 1/2=20 x 1

007 BU8  waswHER 20 b 843 D50 002 Lock Nut 1/4-28

007 903 "T" Bar 21 b 8u4h O74 002  Lock Nut 1/2=20

008 335 ANGLE BRACKET, Lone 22 b 948 753 102  waswuer 9/32 x 5/8

008 33 COMPRESS1ON MOUNT 23 b 951 172 002 Lock WASHER 1/2

008 33 FLANGE BEARING

NOTED EFFECTIVE AT S.N. 77868. Machines 42000 1o 77867 cAn BE CONVERTED TO
PLATE MOUNTING BY ORDERING KiIT 030 008 322.

PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.
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CARPET ROLLER

000 024 576 FRONT ROLLER ASSY.

| TEM PART NUMBER

DESCRIPTION

000 024 578
000 0 5@9
000 ozh

000 024 581
000 024 582
000 ozh 590
000 0

000 ozh 2

b 000 0 62
710 01 002
913 111 100

— ONO G~ O w0 =
o oo

—

RoLLER Bopy, UPPER & LOWER
HiINGE

SHAFT

LiINK

Pin

BEARING

RoLLErR END Assy.

LiNKk ASSY. (WITH GREASE FITTING)
SCREW, NYLOCK

GREASE FITTING

RoLL PiInN

b REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.
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CARPET ROLLER

MIDDLE-REAR CARPET ROLLERS

1 TEM PART NUMBER DESCRIPTION

030 003 460 RoLLER SuPPORT L.H.

030 003 461 RoLLER SupPORT R.H.

030 003 462 CrLamp
b 030 003 463 RusBER BuUsHING

030 005 0 Bearing (EFF. To S.N. 761@)
000 02 220 Bearing (EFF. AT S.N. 7613)
030 005 B48 REAR ROLLER Assvy.
030 005 649 MiDDLE ROLLER ASSY.
000 022 878 ANGLE
b 000 022 924 |NSERT, BEARING SUPPORT
000 023 L64 SuprorRT WELDMENT R.H.
000 023 465 SuppORT WELDMENT L.H.
000 023 467 BusHine
810 258 100 ScRrRew, Soc.Ho. 5/16-24 X 5/8
810 258 160 Screw, Soc. HD 5/16=24 x
810 258 280 Screw, Soc. 5/16=-24 x 1 3/k4
4l 058 002 Lock Nut 5/16-2&

>
o

oW Fw N = O\ O~ Oy o o —

— ot — — D D
ocoooouo

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.
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CARPET ROLLER

REAR ROLLER DRIVE ASSY.

| TEM PART NUMBER

005 648
006 456
006 M5Z
022 92

DESCRIPTION

030
030
A 03D
p 000

REAR ROLLER Assy.

Hue InNserT 7/8" Bore éEFF. T
Hus INSerT 3/4" Bore (EFF. a
BEARING SUPPORT

S.N. 7617)
3 S.N. ;615)

E
)
ZA
4
K

Rev.

b 000
030
000
000

b 810

b 810

b 84l

LY 1

022 926
005 008

02 0
026 2?8
249 200

258 100
058 002
148 002

SUPPORT RETAINER

BEARING EEFF. T0 S.N. 761 ;
BEaRING (EFF. AT S.N. 61
SHEAVE

ScREW, Soc.Ho. 1/4-20 x 1 1/4
SCREW, Soc.HD. 3/16-24 x 5/8
Lock NuT 5/16=2

Lock WASHER 1/4"

b REFER T0 PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.

1-171
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SWEEP

1 TEM

PART NO.

SWEEP SHIELD & TUBE ASSY.

DESCRIPTION

Q0 o3 v g =

—

—
-

o

g

o

030
030
030
030
030
030
0%0
070
000
710

001
006
006
006
006
007
007
003
023
502

lio2
730
732
733
735
020
73

23

198
010

808 558 120

Stoep

HanceEr BrkT.(Les)
CHANNEL Assy.,
SHieLp L.H.& R.H.
Sweep Assy.

TuBe

SpacCER SLIDE Bar
GROMMET

Sweep DecaL
Grease FiTrTineg
(UniBaLL)

I TEM PART NO,

Screw, Burton Soc. Hp.

Cap 5/16=2lL X 3/l

12 b
1% b
1 b

15b
16 b

147

808 558
809 870
810 250

200
245
2l40
002
002

002
102

DESCRIPTION

Screw, Burrton Soc. Hp.
Cap 5/16=-2L X 1 1/L
Screw, Hex Hp. Cap
7/16=20 X 1 1/2

Screw, Soc. Hp. Cap
1/-28 x 1 1/2

LooknuTt 1/4-28
LocknuT 5/16=2l
LocknuT 7/16-20
WasHER, PLAIN

9/32 X 5/8 X 1/16

b ReEFrer To PriceE LisT FOR MINIMUM ORDER QUANTITY AND PRICE,

9l

Reve 1=1'T1



WA 2 USED MITH SE-30 LACHINES ONLY.
~HA %Affs ARE 5% AS &z %9

SWEEP BAR ASSY. f@,
KEF. DWE.E2-030-008-845 ;;:l

SWEEP BAR MOUNTING ASSEMBLY
82-30 PINSPOTTERS

Item Part Number Description

030-008-865 Sweep Bar Assembly

030-008-361 Bracket - Hanger

O48-722-111  Washer - Plain, 11/32 Black Oxide
808-557-140 Cap Screw, Soc. Btn. Head, 5/16-18 x T/8
030-008-8l4L Bracket - Sweep L.H. Mounting
809-857-245  Screw, Hex, Head Cap, 5/16-18 x 1 1/2
957-400-002 Washer - Shakeproof, 5/16

830-157-002 Nut - Acorn (Std.) 5/16-18, Cad. Pl.
030-008-843 Bracket - Sweep R.H. Mounting

10 000-023-182  Bar Slide

11 948-761-112  Washer - Flat 11/16 x 11/32 x 1/16

12 844-057-002  Nut - Lock Stover 5/16-18

O o—] VW i o

REV. 8-79 oka



6L-g “AHM

a6

Item Part Number Description Ttem Part Number Description

1 030-008-851 Hub Assembly 17 Thh-212-046  Safety Clip

2  900-206-081 TFlange Bearing 18  9kB8-761-112 Washer, Plain - 11/16 x 11/32 x 1/16
3 030-008-854  Crank Weldment - R,H. 19 030-008-857 Nut, Bushing - 5/16-18

L 030-008-853  Crank Weldment - L.H. (Not Shown) 20 030-008-380 Follower

5  030-005-146 Plate R.H. 21  900-103-092 Bearing, Plain Sleeve

6 030-005-145  Plate L.H. (Not Shown) 22  030-001-358 "X" Washer

7 030-002-1T71 Brake 23 030~005-2T8 Pin

8 000-022-168 Spring 2L 808-839-160 Screw, Cap, Fl. Soc. HD, #10-24 x 1
9 030-005-006  Bushing, Adj. 25 840-039-002 Nut, Flexloc, #10-24

10 030-008-379  Spacer 26 809-858-240

11 030-002-114  Roller 27 839-758-002 Nut, Flexloc - 5/16-24

12 030-001-713 Mounting Shock 28 810-266-120 Screw, Soc. HD Cap, 3/8-24 x 3/k

13 030-008-860 Gas Spring 29 839-766-002 Nut, Flexloc - 3/8-2L4
14 030-008-859  Coupling 30 812-049-165 Screw, Mach. Fl. HD, 1/4-20 x 1
15 030-008-858 Rubber Washer 31 840-049-002 Nut, Flexloc - 1/4-20
16 939-757-080 Ball Stud 32 810-2Lyg- 20

CARRIAGE ASSEMBLY (R.H.)
REF. DWG., 030-008-856 (R.H.) &
030-008-855 (L.H.)

Screw, Hex HD, Mach., 5/16-24 x 1 1/2

Screw, Soc. HD Cap, 1/4-20 x 1 1/L4



6L-g *ady

06

-

CARRIAGE ASS'Y
REF. DWVB. 030-008-856 (R 2{) SHOWN
030-008-85 5 (2 #))




RUBBER BUMPFPER

&40 .08370./88 M//ES\/
LEOTO L7E8 ATILLI-
w AIETERS

ADNBTING BUSHING

SRAKE

CARRIAGE ASS'Y. ADNMSTHIENTS
REF. DVGS. 030- 008-855 £ 030-008-856

CARRIAGE FLATE

3 SWEEP ggéﬁ 7 APPROK. STARE

219.08MM ING LENGTH

™ ,’
LIPS RS ———

o™ /r-*-': S, _
) N ROD SEE NOTE
Q e COUPLING
ARM
NOTE :

WHEN ARM & GAS SPRING ARE IN STRAIGHT LINE ADNIS] SFRING
LENGTH ffofe A AINIAIUA, Wm&fg’ GAP (A4S SHOWN') BETWEEN
RUBBER BUMPER £ CARRIAGE FLATE . ADJUSTMENT IS MADE

BY VARYING THREAD ENGAGEAIEN] OF KOO £ COUFLING.

HOLD CARRIAGE ASSY. DOWN ON SWEEPR RA/L. . LOOSEN ADJUSTING
BUSHING £7URN 7O FROVIDE ARAROX. - 005 INCH (I1Z7#ILIMETER)
CLEARANCE BETWELN BRAKE £ SWEEP RAL. . RE-TIGHTEN BUSHING £
RUN SWEEP ELECTRICALLY 7O NOTE OFPERATION OF BRAKE.

GAS SARING

Rev. 8-T79
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| TEM

PART NO,

030 005
030 005
030 005
030 005
030 005
808 866

O N Y =
o

o

st B e b b e

2 \
~
b‘ R v =) Hﬁgm@!ﬁ
e e '

SWEEP
DESCRIPTION
TusE
INSERT
DaMPER
PappoLe, R.H.
PappLE, LeH.
Screw, FL. Soc. Hp., Car
3/8-2l X 1

b Rerer To PRiIcCeE LisST FOR MINIMUM ORDER QUANTITY
AND PRICE,

REve 1=1'T1
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SWEEP

SWEEP CARRIAGE A3SY.=INSIDE

| TEM PART NO, DESCRIPTION

030 001 358 X=WasHER

030 001 %67 LinNK

030 002 005 Hus Assvy.

030 005 145 CarriAGE PLATE L-H-
030 005 146 CarriaGE PLATE R.H.
030 005 278 Piw

030 008 361 Lke

o

s
OO o1 NI N =
o

A 030 005 14ly Lee (noT sHown) (eFF. Ser. No. 7618 to 41197)
b 000 025 004 Eno FiTtTine R.H.
b 710 502 010 Grease FiTTiNe 6=32 THD.
b 10 502 011 GrRease FiTring 8-32 THo.
1 b 09 870 24,5 Bort, Hex Ho. THinN 7/16-20 X 1 1/2
12 b 839 750 002 Nut SeLr Lockineg 1/4-28
13 b 839 758 002 Nut SeLr Lockine 5/16=2l
1L b 83& 070 002 Nut SeLr Lockine 7/16=20
15 84t 066 002 Nut SeLF Lockine 3/8-2l
16 900 206 081 BusHING

b REFER To PRICE Li1ST FOR MINIMUM ORDER QUANTITY
AND PRICE,.

96 Rev. 1-'71



Rev. 1=171

| TEM

SWEEP

SWEEP CARRIAGE ASSY. = OUTSIDE

PART NO.

DESCRIPTION

030
030
030
030
030
030
030
030
030
000
000
808

810
810
810
812

o

b

OWNFEN O = OW o1 OWNFEWWN N =

oooo o o ooo

Y
coovo o

e =1

812
312

9
80
8l
21 b 900

#22 b 948
#25 b 953

b REeFEeRr

001
002
002
002
002
ooly
00

00

008
022
023
558

250
258
266
olyo

olo
050
750
30
058
103

Lt

71
11
171
172
173

2
%6

3
R
168

182
200

200
200
120
122

180

122
002
002
002
092
082
142

SHock MounT

RoLLeEr WHEEL

Brake

Crank WeLpMmenT L.H.

Crank WeLomenT R.H.

BEARING

EccenTrIC BusHing

SPACER )
FoLLower (EFF. TO S/N H2668)
SPRING

SPACER

Screw, Soc. Bur, Ho. Carp
5/16=2l X 1 1/l

Screw, Soc. Hp. Cap 1/4=28 X 1 1/
Screw, Soc. Ho. Cap 5/16=2lL X 1 1/l
Screw, Soc., Hp. Caep 3/8-2y 3/4
Screw, FL. Hp. 10-32 X 3/
(EFF. T0 S/N 82667)

Screw, FL. Hp. 10-32 X 1 1/8
(EFF. aFTER S/N B82667)

Screw Fu. Ho. 1/4-28 X 3/,
Locknut 1/-28

LocknuT 10=32

LocknuT 5/16=-2l

SLEevE BeEARING / / 116
WasHer, Prain 7/32 X 1/2 X 1 /1
WasHER, PLAIN#10 X 7/8 X 1/16

To Price LIST FOR MINIMUM ORDER
QUANTITY AND PRICE,

EFFecTIvE To SeriaL Numeer 82667

97



SWEEP

PART NO.

o o

o’

— ol
£ OOV —= 0w

—
o oo

0%0
030
0%0
030
030
030
030
030
030
0%0
030
701

001 %69
001 376
001 Lo2
001 Lo8
002 126
006 008
006 00

006 01

006 015
006 1132
006 uaﬁ

12 05

808 858 320

808

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY AND

866 160

SWEEP_ TRACKS & SUPPORTS

DESCRIPTION

STup

Haneger, L.H.

Stop

Haneer, R.H.

SPACER

Ratr, L.H.

RarL, R.H.

Pivor Arm Assy.L.H.
Pivor Arm Assy.R.H.
Track Pivor R.H.
Track Pivor L.H.
Beari NG

Screw, FL. Hp. Soc.
3/8-16 X 2

Screw, FL. Hp. Soc.

3/8-20 X 1

98

| TEM PART NO. DESCRIPTION

15 b 808 866 200 Screw, FL. Hp. Soc.
3/8-2l 1 1/

16 b 810 250 240 Screw, Soc. Hp. Car
1/b-28 1 1/2

17 b 810 266 140 Screw, Soc. Hp, Cap
3/8-2l X 7/8

18 b 831 566 002 Locknut 3/8-2

19 b 835 558 002 Hex Nut 5/16-24

20 n 835 566 002 Hex Nur 5/8-2%

21 b gﬁ 750 002 Locknut 1/h4-

22 v 948 75% 102 WasHER, PLAIN
9/%2 X 5/8 X 1/16

23 98 767 132 WasHer, PraAIN

13/32 X 13/16 X 1/16

PRIGE.

Rev. 1-'71
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SWEEP

H

H

@/

SWEEP ARM ASSY.

ITEM PART NO, DESCRIPTION ITEM PART NO. DESCRIPTION
1 030 001 373 Gear 16 030 007 928 BRearine INNER RacE
2 030 001 387 ConnecTineg Roo (use wiTa 030 007 927)
E 030 002 Eg9 SupporT YeELDMENT L.H. 1E b 030 007 929 Sear (use wiTh 030 007 927)
030 002 5 SupporT WeLoment R.H. 1 030 007 930 Bearine (USE wiTH
5 030 002 540 PBearine _ 030 007 927)
6 030 003 376 STus SHAFT 19  03%0 008 %01 Bearine {use wiTH
E 030 00l 991 SiLeeve (noT sHown) 030 007 927)
030 005 093 Bearine (use wiTH 20 03%0 008 51 SeeMeENT
030 005 109) 21 b 000 025 005 Enp FiTTING
9 0%0 005 109 Lever & BusHine Assy, 22 © 000 025 120 'WasHER
(errecTive TO S/N L72LT) 23 b 710 ?01 001 Grease FrTTING
10 030 005 110 Bearine (use wiTH 2l b 809 858 365 Screw, Hex Ho. Cap
030 005 109) 5/16=2l X 2 1/h
11 030 005 118 Gear Assy. 25 b 810 250 LB0 Screw, Soc. Ho. Carp
12 030 005 71l Counter BaLance WeieHT 1/4-28 x 3
13 030 006 689 CoUNTER BALANCE ARM 26 b 8l 050 002 Locknut 1/l4-28
(erFecTive To S/N L72Lh7) 27 v 8y 058 002 Loocknut 5/16-2l
1l 030 007 L1t CounTER BALANGE ARM 28 b 908 06lL 320 Dower Pin
(erFecTive AFTER S/N L7247) 29 b 919 006 000 ReTaINeER Ring
15 030 007 927 Lever & BusHinGg Assy,
(errecTive aFrTer S/N I7247)
b ReFer To Price LisST FOR MIN]MUM ORDER QUANTITY AND PRICE.

99



PIN ELEVATOR

G0

GATE ASSEMBLY

CapaciTor (AS REQUIRED)

Screw, Soc. Ho. Carp

Screw, Soc. Hp. Car

Screw, SELF Tap. 8 X 1/4

RoLL Pin .125 X 5/8
WasHER 5/12 X 7/16 X

ITEM PART NO. DESCRIPTION | TEM PART NO. DESCRIPTION
1 030 003 260 BRACKET, SOLENOID 17 b 743 000 00k
2 030 00% 903 SPRING 18 Thé 200 007 Crip (as REQUIRED)
030 006 621 SpriING PosT 19 b T% 001 013 CONNEGTOR
a 030 006 62l ArmM, RoGKER 20 b E 5 501 1 PLunNGER GuiDE
5 030 006 628 Bracker WeLp. L.He 21 b 810 233 0 :
6 03%0 006 629 BrackeT WeLp. R.H. 8-32 X 1/2
E 030 006 686 Guarp, SoLenoio (noT sHown) 22 b 810 258 120
030 008 317 Cam L.H. 5/16=2l1 X 3/l
9 0% 008 31 Cam R.H. 2% b 813 933 082 Screw, Hex Hp. Cap
10 030 008 392 SHoULDER SCREW =32 X 1/2
11 000 021 213 Prue ButTon (NOT sHown) 2 b 823 632 ol2
12 000 021 L2 WasHer 25b 838 727 002 Locknut 6-32
1 000 023% 90l BusHiIne 26 b 0 033 002 Locknur 8-32
1l 000 o02lp 657 Srring (NOT sHOWN) 27 v 8uL 058 002 Locknur 5/16-2
15 000 026 027 SoLenolD 28b 900 205 061 BeariNG, FLANGE
16 000 028 391 PN 291b 913 123 100
30 948 637 072
31 p 948 761 112

.0
WasHer 11/32 X 11/16 X 1/16

b REFER To PRICE LiIST FOR MINIMUM ORDER QUANTITY AND PRICE.

100
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PIN ELEVATOR

I TEM

PART NO.

LATCH ASSEMBLY - PIN ELEVATOR CAM

= 0w ool —

PR
g oo

-
o
o

Rev.

030
030
030
020
030
030
0%0
030
0%0
030
000
000

o

o

000
810

1171

002
002
003
003
003
003
003
003 2
003
003

a5
%
082
083
227

229
6ly5
903

021 2

023

026
233

90l

o027
100

DESGRIPTION

Cam, L.H.

Cam, R.H.

Pivor PIN

Laton Assy. Re.H.
LaTcoH Assy, La.H.
SPRING

SoLenoip CoveRr
SoLeENOID BRrACKET
SPAGER

SeriING

WasHER

SOLENOID SPRING
BEARING

SoLENOID

Scnzw, Soc. Hp. Car

8-32 X 5/8

ITEM PART NO. DESCRIPTION

15 v 810 23% 120 Screw, Soc. Ho. Car
8-32 X 3/l

16 b 913 431 100 RoLL PN

17 b 0 033 002 LocknuT 8*32

18 b 8l 066 002 LocknuT 3/8-2l

19 b 900 105 061 BeARING

20 b 823 632 042 Screw, Rp. Ho., SELF Tae.
88X 1/4

21 b 912 737 160 GRroove PIN

22 b 91% ;123 120 RoLL Pin .125 X 3/%

23 b 913 ;31 100 RoLL Pin 156 X 5/

2l v 913 31 120 RoLL Pin 156 X 3/l

25 b 948 637 072 WasHer 3/16 X 7/16 L6-3

b 949 100 002 Waswuer 15/32 X 59/6l X 1/ 1

b REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.

A M1




PIN ELEVATOR

PIN ELEVATOR = PIN ASSY, = CLAMP

| TEM PART NO. DESCRIPTION

1b 030 001 099 SPRI NG

2 030 001 119 FoLLOWER

E b 030 001 121 WASHER

030 001 56 Roo WELDMENT

5 030 001 64,8 Lever Assy.

6 030 001 690  STuo

Thb 030 001 ©9 WaSHER

SN 030 003 20 Fye BoLT

9, 030 003 248 Serine

10 b 030 003 450 CrLevis PiIN

1 b 030 004 517 BusHiI NG

12 030 006 112 Rop WeLDMENT

1% b 000 021 992 BuMPER

1ﬁ b 01 514 07 BusHine

15 b ghh o9 002  Locknut 1/L=20
16 p 8y 050 002  Locknut 1/Lh-28
15 b By 058 002  LocknuT 5/16-2l
18 v 913 14115 140 Roir Pin .09 X E/S
19 p 928 753 102 WasHer 9/32 X 5/8 X 1/16
20 b 963 200 002 X WASHER

b REFER To PRiICE LIiST FOR MINIMUM ORDER QUANTITY
AND PRICE.

102 REV. 1='71




PIN ELEVATOR

HUB - SPOKE ASSY. = PIN ELEVATOR

| TEM PART NO, DESCRIPTION

1 b 0% 001 11  SpaceR

2 030 0N1 120 Hus Assvy.

3 0%0 001 679 Sroke Assy., R.H.

Iy 030 002 013  Spoke Assvy. L.H.

5 030 003 33 PIN ELEVATOR SHAFT

6 030 00% L0 SPAGER

T'% 000 02L. 737 CoLLAR

8 b 701 h2ly 062 Bearine

9b 807 358 olt0  SeT Screw, KnuRLED PrT.

5/16=2L X 1/L

10 b 807 358 060 Set Screw, Cut PT. 5/16-24 X 3/8
11 b 810 250 120 Screw, Soc. Hp. Car 1/L-28 X 3/L
12 b 810 258 120  Screw, Soc. Ho. Caep 5/16=2L X 3/L
13 v 813 550 102 Screw, Truss Ho. 1/4-28 X 5/8

1. »  3L0O 050 002  Lockwnut 1/L4-28

15 p 8l 058 002  Locknut 5/16-2L

b REFeErR To PrRIcE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE,

REv. 1='71 103



PIT SIGNALL

| TEM

CURTAIN WALL

PART

NO.

— el
N=00VmI ownfFHN=

B S S S
o~

oo

0%0
0%0
000
000
000
000

000
000
000
000
000
000
000
ogn
70
Thly

ool 845
006 131
023 700
02l, 695
02l 80
o2ly 8o

02l 805
02l 822
02l 823
026 508
026 509
026 51l
026 515
026 837
510,200
101. 020

PIT SIGNAL SYSTEM

DESCRIPTION

Conpur T
FLex ConbuiT
SienaL BELL

SOCKET

CoveRr

BarriER, INSULATOR
(NoT sHown)

Box

DupLex QuTLET

MoMENTARY Swi TCH
RECcTIFIER

Reray (noT sHown)
TRANSFORMER (NOT SHOWN)
ReLL Reray (NoT sHown)
CaraciTOR
BusHING,
CrLamp

ANT!I SHORT

|TEM PART NO.

17 b
i
19b
20

o
22 b

23 b
2 b

25 b
26 b

N

Thhy

7l 10l

Tho
770
70
08

10
812

b ReEFer To PRICE LIST FOR MINIMUM ORBER

104

101

001
006
012
533

250

827
027
050
133
631

021
005
01
00
012
120

200

062
002
002
002
062

DESCRIPTION

CLamp Back

STrAP (NOT SHOWN)

CasLe ConnNECTOR

Lamp GuarD

UNiLET

Screw, BurTton Hp. SoGKET
8-32 X 3/l

Screw, Soc. Ho. Car
1/h-28 X 1 1/L

Screw, Rp.Ho, 6-32 X 3/8

LocknNuT H=%2

LocknuT 1/4-28

Kee Nut 8-32

PrLain WasHER

5/32 X 3/8 X .0L6

QUANTITY AND PRICE,




| TEM

PART NO.

FRAMETER = INSTRUCT=0=MAT

DESCRIPTION

P

= O @M=l =

030
000

000
000
onn
ono
000
000
000
000
000

o

Rev, 1='71

006 859
02l 953

025
025
026
026
026
026
026
027

315
320
165
‘Ela’?[)

27
828
830
179

028 078

SwiTcH PLATE

NumBer STrip (sPeciFy
LANE NUMBER)

ControL UniT (6 Lanes
ConTroL UniT (8 Lanes
CounNTER

Box “ELDMENT
WELDMENT LoweRr
WeLomMENT UpPPER
ReECTIFIER

NaME PLATE

TogeLE SwiTOH

)
)

| TEM PART NO. DESCRIPTION

12y 72l 508 o6 Speep Nut

1Et) T60 001 070 TerMINAL ADAPTER

1 b 760 600 002 TERMINAL

15b H08 521 060 Screw, ButTon Ho.
L-4o X 3/8

16 b HOoH 539 060 Screw, ButTon Ho.
10=2l X 3/8

17b 811 927 102 Screw, FL. Hp.
6-%32 X 5/8

18 829 905 082 Drive Screw #0 X 1/L

19 A3 127 002 Kep Nut 6-32

b ReFer 1o PrRicE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.
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MOTOR CONVERSION BOX

AT

i

;&z

CONVERS!'ON BOX ASSY.

MECHANICAL TO REGENERATIVE BRAKE MOTORS

| TEM PART NO. DESCRIPTION

030 006 780 CaBiINET

030 006 785 A. B. RELaY

030 007 754 REsisTOR

030 007 851 CONVERS1 ON Box Assy.

030 007 855 L Conp. CasLe Assy.

03%0 007 886 2 Conp., CABLE Assy.

810 240 08o Screw, Soc. Hp. Cap 10-32 X 1/2
812 83% 082 Screw, Ro. Ho. Macu. 8=3%32 X 1/2
843 133 002 Lock Nut 8-32

8,3 130 002 Lock Nut 10-32

b REFErR TO PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRIGE,

O @I oW =

ks
(o gl ~ gl = o - o

106 Reve 1=1T1



| TEM

PART NO.

S

030
030
030
000
000

000
000
000
000
000
000

= OV NHEWNND -
o

REv. 1='71

008
008
008
021
022

022
022
022
022
022
029

b RerFer 1o PRiGE LisT FOR

KICKBACK PLATE ASSY.

BACK END

NDESCRIPTION ITEM PART NO. DESCRIPTION
PLaTe WeLp. R.H.,R.H. MacH. 12 000 029 672 BEaRING SUPPORT,
Prate Wero. L.H.,L.H. MacH. 13 b 809 H57 125 Screw, Hex Ho.
PANEL KiIcCKBACK 5/16=-18 X 3/4
SPRI NG v H0o9 B65 125  Screw, Hex Ho.
BRAGKET, PIT SuppORT 3/8=16 X 3/l
(BaLL Door SipEe) 15 819 865 645 Screw, Hex Hbp.
BEARING SuPPORT,L.H. MacH. 3/8-16 X L

Box 16 8Ll 057 002 Locknut 5/16-18
BrLock, R.H. 1%13 84); 065 002 LocknuT 3/8=16
BLock, L.H. 1 919 005 800 RETAINER Rine
SurPORT, BEARI NG 19 937 100 000 Drive RiveT

RrackeT, PiT SupPORT
(opPosITE Kicksack)

107

MINIMUM ORDER QUANTITY AND PRICE.
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BALL LIFT

BALL RETURN ASSEMBLY

ITEM PART NO, DESCRIPTION
1  0%0 008 661 BRAOKET
2 030 008 666 Stus SHarT Werop,
Z 030 008 670 Putiey
030 008 671 Ve-Bert 134" Le.
2 030 008 67 BeLt TENSIONER Assy,
030 008 680 Anete Braoker L.H.
E 030 008 681  AnsLE BrackeT R.H.
030 008 686 PuiLrLey & Crank Assy.
9 030 008 735. SHEAVE
10 030 008 778 BaiiL ELevator Assy.
11 000 022 172 SHeave
12 000 024 610 CurLame Stup
1 000 024 618 Nur Assy-
1 000 024 628 Pao :
15 000 03l 638 RUDDER ARM ASSY,
16 000 02l 641 Stor Bumrer
1 000 02h 663 Track Cover, Uprer
1 000 .02, 6 Track Coven, Lower
19 000 02l 666 TrRAOK WELOMENT

EL

1 TEM

PART NO.

DESCRIPTION

20
21

22
2l
2 .

000
000
000
000
000
000
c00
000
000
000
000
000
000
000
808

271
28 b
29 b
30 b
39

32
A
35 b B09

56 b 831
370 84

02l 668
02l 673
o2l 575
02l 67
02l 680
02 7L5
027 710
028 362
028 8el
029 600
029 601
029 629
029 661
029 959
857 230
125

857
002

558
057 002

Track BRaokeT
SPRINS

STarTer Pao Assy.
FiLLer Assy., FRONT
BaLL Kioker Assy.
Nut PLaTe Assy,
V-BeLT 36"

BuMpeRr

V=BeLT

V-BeLr 33 1/2"
Spring

Downsweepr Traok
SHOCK ABSORBER
FirLer Pab Assry.
Screw, Fr. Ho, Soc,
5/16=-18 X 1 1/2
Screw, Hex Hp, Cap

5/16<18 X 34

Nut, FinisHED Hex 5/36-é, ’

Nur 5/16~18

b‘Rzren TO PR1GE LisT FoR MinIMuM ORDER QUANTITY AND PRICE.
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BALL LIFT

BALL WIPER CLOTH & HARDWARE

| TEM PART 'NO. e DESCRIPTION
b 070 00l 669 ° Wiper, BaLL RETURN
070 004 670  DusTt TRAP, BALL RETURN
000 021 1 SuprorT, WIPER
000 021 81 Rine, WiPER

309 865 165 Screw, Hex Ho., Cap 3/8- 16 X 1

809 865 285. Screw, Hex Ho. Cap 3/8- 16 X 1 3/L
84y 057 002  Lock Nut 5/16-18

L8 767 132 - WasHer 13/32 X 13/16 X 1/16

0o~ NN =
ocooo

b REFER TO PRICE LIST FOR .MINIMUM ORDER QUANTITY.
AND PRICE., '

Rev, 1-'71 i 2 10



* BALL LIFT

S ' ' BALL LIFT ASSEMBLY
ITEM, PART 'NO. DESCRIPTION ITEM * PART NO. DESCRIPTION
1 000 021 L35 ‘SWart(12 5/8"10 14"
., SPACING) ‘ 19 000 028 737 SHafFT, Pivor
070 006 .330: SHart (SpiiT TyPE) ' 20 000 029 603 SHarT 2 1/2"t0 11"
: 12 5/8 1o 14" : 070 006 320 SHAFT (SPLIT TyPe)
070 006 333 SHarT (SpLiT TYPE) - 9 1/2%v0 1"
: ‘12 5/8 1o 14" ; 070 006 %25 SHaFT (SPLiT TyPE)
2 000 02 603 SPRING g 172" 2l g . B
000 02l -60L, BevLT 21 000 029 604 SHarT 11" 10 12 54"
E- 000- 02l 605' Lower RETAINER 070 006 32 SHarT (SPLiT TyPe),
5 000 02l 606 SupPORT ' 11* vo 12 5/8"
6 000 02l 607 Tuse _ 070 006 329 Suart ( SPLiIT TyPE)
7 000 .02l 645 SHarT : . 11" 10 12 5/8" .
8 - 000 02l 650 RoLLER Assvy. 000 029 613 RaiL
9

000 029 661 SHock ABSORBER »

10 000 024 b0 Yoke, UepeRr.
000 029 652 BRaCKET, SHock Mrta,

22

000 02lL 651+ Link Assy. ! 2l§b 000 029 660 SHAFT
; 2l
11 ° 000 02l 661 PuLLEY 25

12 000 02l 68% Bearine 26b 809 865 L5 Screw, Hex Ho. Cap
1 000 02l 716 SeriInNG HoLDER : 3/8=16 X 2 3/1;.

1 000 02l 720 Link Assy. UpPer 27b Hl;}_é 065 002 Locknut 3/8=16

15 000 027 996  CusHioN : 28 845 100 000 Locknut N=10 °

16 b 000 027 998 ReTaIner . - 29b 900 110 121 Bearina, SLEEVE

17 b ‘000 025 002 Hex Nurt -30b 900 112 161 BEARING, SLEEVE

18b 000 028 057 RETAINER . 31 b 919 005 H00 ReTainNer-RiNG

: , - 32b 948 983 212 VasHer, PrLaiN g

21/%2 X 1 5/16 X 3/32

‘b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY AND PRICGE.

“ _ ‘ 110 Rev. 5-172



| TEM

PART NO.

-
OV oW =

11
12 b

i
16

18

19 b

000 021 L06
000 021 1,07
000 021 L7
000 022 077
000 022 030
000 022 082
000 022 096
000,022 173
000 022 21

000 022 21

000 02l 679
000 025°621
000 029 610
000 029 638
806 357 080
809 8L9 145
919 005 600
W8 975 172
963 600 002

BALL KICKER

BALL LIFT

ASSY .

DESCRIPTION-

RoLLeErR BRACKET Assy., R.H.

IpLER Arm Assy., R.H.

IDLER ROLLER AssYy.,

SHAFT '

ROLLER .

PUuLLEY

loLeER Assy.

Nut, SPECIAL

RoLLER BRACKET Assy., L.H.

loLeErR ARm Assy., L.H.

BEARI NG

SLEEVE BEARING

SHAFT

RoLLER Rase 6

SET Screw, Saq. Hp. FL. PT.5/16=-18 X 14
ScrRew, Hex Ho, Cap 1/L=20 2&8 /2
ReETaLNER RjInNG )

WasHer 1 1/16 X 17/32 X 3/32

X WASHER

b ReEFer To PRiGe LisT FOR MINIMUM ORDER
QUANTITY AND PRICE.

Rev. 1=171

111




BALL DOOR

RUDDER ARM ASSY.

I TEM - PART NO, DESCRIPTION
1 070 004 637 RupperR ARM SuUPPORT ASSY.
2 070 007 .275 PADDLE
‘070 007 28 SPACER :
a 000 -02ly 61 RUDDER ARM
_2 000 02&'612 SHAFT _ ’
' ; " 000 02l 61 CLamP STuD
g 000 02y 622, PrLuc (NOT sHown)
000 02y 682  Screw
9

,000 02& Zhﬁ Rubber ARM BRACKET
' 10 p 000 029 WasHer (2 REQ.)
LE 000 029 671 Drive Link Assy. ~

b 809 865 245 Screw, Hex Ho. Cap 3/8-16 X 1 1/2
b 809 865 405  Screw, Hex Hp. Cap 3/8-16 X 2 1/2
b 835 573 002 Hex Nut 1/2-13
15 v 84y 065 002 Lock Nut 3/8-16
b 900 212 201 '~ BEARING '
b 907 000 900 Key

b 951 16l 002 Lock WasHer 3/8

b REFER To PRICE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE,

112 REv. 1='71
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| TEM

BALL LIFT

-BALL LIFT ASSEMBLY

PART NO. DESZRIPTION

1 030 008 780 SHAFT

2 070 007 2N CLuTcH BEARING

; 000 02l 659 Yoke, LoweRr

a 000 Q2l; 661 PULLEY -

5 0H00 02l 683  Bearing

6 000 02l 806  SHEAvVE

7 000 02 811  PuLLey Assy.(5"pra.)

EA 000 028 772 PuLLEY Assv. () /h”n|n.)

_ 000 0?1 812 PuLLey Assy.(5" bia.)

3A 000 é 772 PuLLey Assy.( 1’&" DIfAs)

3 p 000 ng 77  WasHER, SPECIAL
10 b 000 029 779  THrusT WASHER
11 p» 0NOO0 023 665 WaSHER
12 000 09Q10?3 CLuTCH Race
13 000 029 68 . THrusT Bearine

1l 000 029 685 = THRusST BEARING :

15 b H07.265 080  Ser Screw, Soc. Hn. 3/8-16 X 1/2
16 b 919 000 900 ReTaiNeEr Rineg .
17 b 919 005 800 . RETMNER Ring

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE.
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BALL LIFT g :

s : . BELT TIGHTENER ASSY.

| TEM PART NO. DESCRIPTION
1 030 008 66l = SHaFT, |DLER
2 030 008 665 SpaCeErR, IDLER
a 030 008 682  Arm Assy.
, 000 021 L,08 PuLLey Assy.
5 000, 029 60 SHAFT ( 93" 10 11" SPAG:NG)
A ‘000 029 60 SHarT (11" 10 1% 1/8" Spacine)
6 b 900 112 121 ' BEARING, SLEEVE
b . 900 208 161 BEARI NG
9b 913 423 200, Rorr PiIN «125 X 1. 1/’4-
‘10 b 919 005 800 _RETAINER'RING
: My ' 963 600 002 "X WaSHER

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRIGE. . _ ] r

1L - " Rev. 1-"'71




784-509-014 KIT, CLUTCH CONVERSION

— SEE NOTE NOTE - FLANGE NUTS
TO BE TORQUED TO:
725-750 IN-LBS.
60.5 -62.5 FT-LBS.
8.36-8.64 M-KG.

-070-002
070-006-748 SPACER ?EiN%-’;:O N?_,Q,-

070-006-699
BEARING

SEE NOTE

U!l'l-l- /A
S s s s S SLAN
—

ALY AR NNY

5 2 Eillen v |

-—

i SEE NOTE

070-006-747
CLUTCH RACE

070-006-746
SHAFT

070-006-699 BEARING

856-070-002
FLANGE NUT

070-006-747 SHAFT ——/




030 008 67l BELT TENSIONER ASSY.

| TEM PART NO.
1 030 008 6H9
2 p 000 027 26l
ﬁ 000 029 605
000 029 606
5 000 029 608
6 - 000 029 609
5 000 029 659
b 701 320. 045
9 b 84 073 002
10 b 900 110 081
11 b 900 110 1l
12 b 900 110 161
13 b 919 005 600
‘AND PI_NCE..

1=171

DESCRIPTION

SHEAVE

WASHER

PivoT SHAFT

PivoT SHAFT, SHORT
SHAFT

SPRING

ARM, HANGER Assy.,
THRuUsT BEARI NG
Lock Nut 1/2-13
BEARI NG

"BEARING

BEARING :
RETAINER RiING

BALL LIFT

REFER TO PRICE LIST FOR MINIMUM ORDER QUANT!ITY:
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. BALL LIFT

[ TEM |

o

oo

OMIE NN = O\ o1 O WN N =

oo ooo

000

000
000
000
000
000
000
000
000
000
000

807
‘809
8ly 057

ot

000 029 710 CRANK & SHEAVE ASSY.

PART NO.

021 uaa

021

021
022
022

‘029

029
029
029
029
029
29
857

065
753

128
079
092

i
11
610
671

695 -
696

oLo
205
002
002
102

DESCRIPTION

,CoLLAR

BEARING, FLANGE .
TuBE Assy.

SHEAVE

CRANK PLATE WELDMENT
Locking Nurt

WASHER

UNIrBAL

DRIveE LiNK Assv.
CRANK SHAFT WELDMENT
TuBe Assy.

SET Screw, Soc. Ho. 1/4=20 X 1/4

Screw, Hex Ho. Cap 5/16=18 X
Nut SeLF Lockine 5/16=18
Nut SeLF Lockineg 3/8=16

"’ASHER, PLAIN 9/32 X 5/8 X'1/16

1 1/k

REFER To PRiICeE LisT FOR MlNiMUM ORDER QUANTITY
AND PRICE.

"REV. 1=171
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BALL LIFT

| TEM

R Naamn e N =g § 1 \§ R

oo

1-'"M

000 02y 677 STARTER PAD ASSY.

PART NO.

000 024
000 02l
000 02l
000 024
000 02l

000 02l -

000 o2l
000 029

8y 0L49

DESCRIPTION

STARTER PaD

REARING, FLANGE

BeEARrR' NG

SHAFT

Lower TrRaAck BRACKET
Screw, Hex Hpo. Cap
STArRTER PAD BRACKET Assy.
Torsi1onN SpPRING

LocknuT 1/L4-20

REFeErR To PRiceE LIiST FOR MINIMUM ORDER QUANTITY

AND PRICE.




CARPET PLATFORM

' «

| TEM PART NO.

021 224
021 420
021 914
025 622
000 029 626
000 029 656
000 029 897
000
000
000
Q00
809

802
84
948 753 102

000
000
000
b 000

= OO Ce~N OV ==

— et ot —
n

— —
|
o oooo

AND PRICE.

NOTE :

DESCR IPT ION

VIBRATION DAMPENER
BoUNCE PLATE Assy.
CHANNEL

BONDING STRAP
ANGLE SUPPORT
BounNce PLATE Assy. L.H.

"T" BarR (NoT sHown) 384" La.

R.H.

BouNCE PLATE, FRONT, R.H. (NOT SHOWN)
BouNcE PLATE, REAR, R.H. (NOT SHOWN)
BouNcE PLATE, FRONT, L.H.

BounNce PLATE, REaRrR, L.H.

ScREW, HEXx Ho. Cap 1/4=20 x 1

SCREW, HEX Ho. Cap 1/4=20 x 1 1,4

LockNUT 1/4=20
WASHER 9/32 x 5/8 x 1/16

REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY

IF ITEM 5 1S NOT USED AT THE CENTER AND
LEFT SIDE AS SHOWN,

ITEM | SHOULD BE

INSTALLED.

Rev. 1='71

118




| TEM

LOWER BALL LIFT ASSY.

PART NO,

oW FEF NN = Ow oI =

RO N S N N S—

030
030
030
000
000
000
000
000
000
%00

07
810
839
900
907
919

o

ooooo

b REFER

ReEv. 1=1'71

00%
008
008

212
300
000

189
776

672
2
626
659

L, 661

T
3
160
2,0
002
201
Loo
900

DESCRIPTION

Spacer, CLuTCH

SHAFT, LoweRr

YASHER

Spring, CLutcH R.H.

Sepring, CLutcH L.H.

SHEAVE

Yoke, LOWER

BELT PuLLEY

SHEAVE Assy.

BEARING

Ser Sorew, Soc. Hp. 3/8-16 X
Screw, Soc. Ho. Cap 1/4-28 X
Nut, SeLr Lockine 1/4-28
BEARING, FLANGE

KEY

RETAINER RiInNG

70 PRIGCE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE., '
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ELECTRICAL TERMINALS

1 TEM PART NGC.

DESCRIPTION

oo

0

OO OO

0
Q
0
0
0
0

(=2
FIFFIFIZ
o

E
:
a
9

oo

60
10 b 760

© 11 B760,

12 B760

1 60
13 t\-1:1"450

15 760
12 bgéo
17 760
15 b760
19 b760
20 b760

21 »T760
22 »760

3%, v760
b760
22 b760
26 bT760
27 »760

001 070
002 061
po2 062

002 06

002 06
00% 069
ool; 001

006 oh2
007 011
007 012
007 016

007 01
007 01

010 06
010 06

010 067
010 072
010 073
011 029
011 ol
012 051

012 ¢
g13 076
o1l 002
01l 00
01l oo

TERMINAL ADAPTER
TERMiINAL AssYy.
TErRMINAL & CLiP
Buick ConneEcT TERMINAL
Quick ConnecT TERMINAL
ConneEcTOR TERMINAL
ContacT TERMINAL
MuLTi. ConTacT (Wire Ga.18-16)
Faston TerminaL (Wire Ga. 18-12)
KniFe TerminaL (Wire Ga. 16-1l)
KniFe Terminal (Wiae Ga. 22-18)
KniFe DiscoNNecT TERMINAL

(Wire Ga. 12-10)

KniFe TEaminNaL (WiRe GA. 16~1l)

KnirFe DisconnesT TermiNAL

(Wime Ga, 16-14)
TerminNat (1/8M™ oya.Mre.Houg)
STATIONARY MALE TERMI NAL
Stationary MaLe TerRmiNAL
Terminat (1/8" ora.Mrva,Hole)
TerminaL {1/8" pia.Mre, Hore)
SHur Prus TERMiNAL {WiRE Ga,18~1
SKur PLua Terminat (Wiee Oa.18-1
Paintep Cirourt TermiNaL

{MoTuer Boamrp)
ConnNEoTOR TERMINAL
TERMINAL
Ring TearminaL (Wire Ga. 16-14)
Rina TerminaL (Wire Ga. 16=1)
Rine TerminaL (WiRe Ga. 16=1l4)

B

ITEM PART NO.

DESCRIPTION

281v 760
29 b 760
30 b 760
31 b 760
32 b 760
3% b 760

58 1 000

01l 005
01l 006
01l oo
014 00
01l 009
01l 010
o1l 01
01l 01
01l 015
01l 021
01l 025
01l 026
o1ly 030
01l 071
015 020
015 032
015 0%
015 0%
015 ofjo
015 oh1
015 056
017 03l
017 03
017 037
017 ohl
017 050
0170
025 07
D2 Egz
028 L
028 Lii8

Rine
Ring
Ring
Ring
Rina
Ring
Rina
Ring
Ring
Rins
Rins
Ring
Ring
RiIna

FLancep Spape TeErw,

TeaminaL (Wine Ga.
TeaminaL (Wire Ga.
Terminal (Wire Ga.
TerMiNAL (WiRE Ga.
TearminaL (Wire Ga.
TeamiNAL (Wire Ga.

Terminal (Wire
TErRMINAL (WiRe
TeaminaL (Wine
Tart Terms, (Wing Ga,12-10)

Gas12=-10)
Gae22=16)
Ga.22-16)

TeaminaL (Wire Ga.22-18)

Tatt Terms (Wire Ga. 16=1L)

TerMiNAL (Wire Ga. 16-1L)
Terminat (Wire Ga. 20-16)
SLoTTED TERminaL (Wire 22=16)

FLanaeo Spaoe Term, (Wire 18-1

(Wire 22-;

Spanpe Teaminvar (Wire Ga,18-1

SELF REceEiviNg TERM,
FLANGED SPADE

Term,

(Wire 18-1
{¥i1re 12~10)

Stotres Teaminal (Wire 22-16)
STRA1GHT ON TERM,.
STrateHT On TERM,
STratadT ON Teawm,
Strat1eHT ON TERM,
SrrateHT ON Teawm,
STRAI1GHT ON TERM.
Pin TerMminalL (Wire Ga, 18=16)

Sooker Teaminat (Wire Ga.18-1
Socker TeaminaL {Wire Ga.2l-2

(Wi re
(Wi re
{Wine
EW‘BE
WiRe
{WiRE

18=111)
18—1&}
14-10)
22-18)
2022
22-2l

Pin Teaminat (Wime Ga. 2U=-20)

b REFeER 70 PRIGE LIST FOR MIN)IMUM ORDER QUANTITY AND PRICE.

1

~
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6)
0)

8

114)

F




030 003 930 CHASS!IS ASSY. PR6 & PR7

| TEM PART NO. DESCRIPTION

1 030 002 757 LatcH ReLay LR1=-2-3 & §
2 030 002 975 TRANSFORMER T1
a 0%30 002 976 ReLay CR2 & CR3
030 002 979 KL1XON
5 030 002 980 LaTcH Reray LRL
6 030 002 981 RerLay PR3?
E 030 002 982 ReLay PR1
0%0 002 98 ReLay PR2--5-6 &7
9
10

0%0 002 9 PoTENTI OMETER PT1
030 002 985 POTENTIOMETER PT2
11 030 002 986 MicrRO Swi TGCH
12 030 002 987 RECTIF1ER
1 030 003 032 ReLay SR1
1 030 003 033 CirouiT Breaker CB1
15 030 003 783 CircuiT BREAKER CB2-3-l
16 0%0 003 916 ReLay CR1
1 030 005 862 ReLay INsTRuCT=0-MAT (NOT sHoOwN)
1 000 025 868 RecTiFIER WiTH INSTRUCT=0=-MAT
19 000 029 893 Vacuum Tuse 6SN7

Reve 1=171 121
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CHASSIS

CHASSIS ASSEMBLY 82-30-LJ;00

PART NO.

030
030
030
030
030
030
030
030
030
030
030
0%0
030
030
030
0%0
030
030
0%0
000
000

002
002
002
002
002
002
002
002
002
002
003
003%
00

NDESCRIPTION

TraANSFORMER T1

ReLay CR2 2 CR3

KL1XON

LatcH Reray LR1

ReLay PR3

ReLay PR1

ReLay PR2 & PR5

POTENTI OMETER

MicrO Swi TCH

RECTIFIER

ReLay SR1

Circul T BREAKER CB 2=3-=l
ReLay CR1

STeEPPER RELAY Assy.
TaerLe Cam Assy.,

ReLay PRl

PusHBuTTON PB1 & PB2
CircuiT BrREAKER CB1
ReLAaY INsTRucT=0=-MaT (NOT sHowN)
RecTIFIER (USED wiTH INsSTRUCT=0=-MaT)
Vacuum TuBe 6SN7

Rev. 1=-'T
122
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| TEM PART NO.

030
030
030
030
716
i

810

D o ~NoWmfF/WnNDD -
=1
o

o o oo

002
002
003
003%
001

00
35
250

84y 050

b ReFER TO
QUANTITY

688
693
721
722
021
008
080

080
002

DESCRIPTION

SurPORT & PLATE Assy.
Conbuit # 5

CaBiNET Assy. R.H.
CaBiNET Assvy, L.H.
STrRAIG6HT CONNECTOR
90°% ConNNECTOR

SeT Screw, KnurLeo Cup PrT,
5/16=2lL X 1/2

Screw, Soc. Hp. Car
1/14-28 X 1/2

Locknut 1/14-28

PRiICe LisST FOR MINIMUM ORDER
AND PRI CE,

123
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P-BOX

| TEM

PART NO.

TERMINAL

-
OO0 o1 NN =

11 b

12
13 b
1Eb
15 b
16

030
030
030
030
030
030
030
030
030
030
736
746
810
e

0
9L0

002
N0%
003
003
003
00%
003
00

00

00y
001
002
227
053
280

b REFER TO
QUANTI TY

61

01

207
209
210
211
222
1,88
753
3L
015
007
060
002
002
ol40

DESCRIPTION

SurrPoRT & PLATE Assy,
TerminaL Wi Re Assy.
TeErmiINAL Box

TErMINAL WiRE Assy.
TeErMinaL WiReE Assy.
TERmMiNnaL Box Assy.
CaBLE Assy. Mask SwiTcH
SHIELD

FeEmaLE Base

MaLE REcEPTACLE
StrA16HT CoNNECTOR

L5° AnerLe ConnecTor

Cap Screw Soc., Hp. 6-32 X 3/8
LocknuT 3/8-16

LockNuT 6-32

TuBi1 NG

PrRice LiST FOR MINIMUM ORDER
AND PRICE.

12l Rev. 1=1'71




SWEEP

SWEEP CAM-SWITCH-SUPPORT ASSY.-R.H. MACH. SHOWN

| TEM PART NO. DESCRIPT I ON
1 030 001 495 Robp
2 030 002 1l SA Cam, L.H. MacH. (nNnoT sHOwN)

030 002 1&3 SB Cam, L.H. MacH., (nNOT sHOwN)

ﬁ 030 002 145 SC Cam, L.H. MacH. (NOT sSHOWN)
5 030 002 146 SD Cam, L.H. Macu. (NoT sHowN)
6 030 002 316  SupporT WerLp. L.H. (noT sHoOwN)
7 030 002 318 SuppPorT WeLp. R.H.
8 030 002 589 SD Cam, R.H. MacH.
9 030 002 590 SC Cam, ReH. MacH.

10 030 002 59 SE Cam, R.Ha MacH,

11 030 002 592 SA Cam, ReH. MacH.

12 030 002 776 Robp Assy.

1 030 00% 288 SwiTcH LEVER

1 030 003 1135  SHAFT EXTENSION

15 030 004 ‘702 Micro SwiTcH

16 0%0 00k 531 BEARI NG

17Db 0%0 ool 88l CrLip, SwiToH LEVER
18b 000 022 296 INSULATOR, SwiTCH
19b 000 02l 657 SerinNg

20 b 807 649 160 SeT Screw, FLaT Pr. 1/4=20 X 1
21 b 810 250 24,0 Cap Screw, Socker Ho. 1/L-28 X 1 1/2
22 b 810 266 120 Car Screw, Socker Hpo. 3/H=2L X 3/L

80 027 002  LocknuTt 6=32
2 8y 049 002  Nut Hex 1/4-20
25b 84y 066 002 LocknuT 3/8-2L
26b 951 148 002 Lock WasHer 1/L"
27b 963 lj00 002 X WaASHER

b REFER To PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE.
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RESPOT CELL

| TEM

-

nN=0w0woE10 NN =

o oo o

030
030
030
030
030

030
030
0%0
030
000
760

001
001
001
001
001

00
00
00

006
o2l
013

76l 002

PART NO.

12
12
128
130
20%

e
i
548
717

076
006

RESPOT CELL

DESCRIPTION

Track, R.H. UppPER

Track, L.H. UppPEer

Track, L.H. LoweRr

Track, R.H. LowEeRr

RespoT CeLL Assy.

(CeELLs 2-3-5-7-9-10)

CeLr Wire & Prue Assy.
PLug

Wire onLY (CeLLs 2-%=5)
Wire oNLY (CeLLs 1=4=6-T7=-8-9-10)
SWi1TCHETTE

TERMINAL

Wire STraANDED-SineLE ConD.

REFER TO PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRICE.
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RESPOT CELL

RESPOT =

TRACK CARR|IER & GRIPPER

| TEM PART NO,.

030 001 112
030 002 332
0%0 002 706
030 003 896
03%0 ool 65

W N =
o

DESCRIPTION

GriPPER Assy.

River, FL. Hp. STEEL
TracK CARRIER Assy.
BEARI NG

Pap GRIPPER

b REeEFErR To PRICE LIST FOR MINIMUM ORDER QUANTITY

AND PRICE.

REv. 1='T1
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TABLE DRIVE

CRANK=SHAF T=ELECTRICAL CONTROL CHAIN

ITEM  PART NO. DESCRIPTION ITEM  PART NO. DESCRIPTION
1 030 001 2145 ArmM Crank R.H. 17 b 809 B70 05 Screw, Hex Ho. Carp
2 030 001 272 CHatn, ConTROL Box 7/16=20 2 1/2
a 030 001 L22 Arm Assy. 18 b 810 266 200 Screw, Soc. Ho. Car
030 001 1432 SHOULDER SOREW z2/8=2LL X 1 1/l
5 0%0 001 L33 SprockeT, MAIN SHAFT 19 b 810 266 320 Screw, Soc. Hp. Car
6 030 001 L35 1oLer SprockeT Assy. . 3/8=-2 X 2
E b 030 001 LL3B SpmriNG, |DLER Assvy, 20 HZ9 770 002 LockNuT 7/16=-20
030 001 LLO Sepacer, Main SHarT 21 v 6l o9 002 Locknut 1/L-20
9 030 00% 206 Eve BoLrT 22 v Blyy 066 002 Locknut 2/8-2L
10 0%0 00% 257 CouPLING ZE'b 907 200 900 Kevy _
11 030 003 261 SHarFT ExTenston, RigHT 2L b 951 16l 002 Lock WasHer 3/8 Meo.
12 030 00L 78 PirLLow Brock 25 b 963 400 002 X WasHER
1 030 00l 665 SPROGKET
1 701 512 073 BearINS
15 b H07 %58 080 Ser Screw 5/16-2l4 X 1/2
16 b H07 650 100 SeT Screw 1/1-28 X 5/8

b REFER To PRIGE LIST FOR MINIMUM ORDER QUANTITY AND PRICE.

128 REVe 1='T1



| TEM

PART NUMBER

: 33 y ‘Iaiﬁi'mm%
.nﬂ‘f{ff? mi Pt it i 5 r} }-& g-f‘ ?W

DESCRIPTION

>

>

O e~ O oo o —

REv.

030 001 458
030 001 491
000 029 116

000 025 797
030 0 %

030 003 265
030 0

ogo 021 £6§
000 024 715

030 00 1
736 oog 022

1-171

Box Assy.

CABINET Assy.

RECEPTACLE &Err. To S.N.
REcCEPTACLE (EFFs S.N« 311
COVER WELDMENT

PLuag

RECEPTACLE

PLuc, CoNNECTOR Boby
FLeExisLe CoNDUIT
900 CONNECTOR

PLuc, CONNECTOR BoDY EEFF.

129
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=
TABLE DRIVE MOTOR ASSY
PART NO. DESCRIPTION
1 030 001 u1g Stub SHoORT
2 030 001 L Stup Lone
030 001 LIS  Pan

ﬁ 030 001 670 Brace - MoTtor BAsE

5 030 002 365 DEFLECTOR

6 030 003 706 CaBLE & PLue Assy.

E 0%0 00% 715 Gear MoTor Assy. TaBLE

b 808 558 200 Burton Hp. Soc. Screw
5/16=2LL X 1 1/l
9 b 810 258 140 Carp Screw Soc. Hop.
5/16-2l 7/8
10 b 835 574 002 Jam Nut 1/2-20
11 b 8&% 058 002  LocknuT 5/16-2l
12 b 948 631 062 WasHER, PLaiN 5/32 X 3/8 X .0L6
b REFeErR To PRICE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE,
N

130 Rev. 1='T1



B.E. MOTOR

REAR DRIVE - PIN ELEVATOR, CARPET, BALL LIFT

| TEM PART NO. DESCRIPTION
1 030 002 366  MouNnTiING PRACKET AssY.
2 030 003 073 SHEAVE BarLL LiFT
a 030 003 696 DisTtrRIBUTOR=-HOUSING DRIVE
030 003 7 Back EnND MoTor R.H.
5 030 003 71% Back Enp MoTor L.H.
6 0%0 00% 728 CaBLE Assy.
T 030 003 757 DriP PAN
8 b 807 528 060 SeTt Screw 5/16-2LX3%/8
9 b 810 266 120 Car Screw Soc. Ho.

3/8-2L X 3/4

10 b 810 266 200 Cap Screw Soc. Hp.
3/8-2lL X 1 1/L4

11 b 840 ol4o 002 LocknuT 10-32

12 v 8Ly 066 002  Locknut 3/8-2l

-

907 000 300 Key
907 000 500 KEY

-

b REFER To PRICE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE.

REV., 1='71 151




INSTRUCTOMAT

REMOTE COUNTER ASSEVBLY
| TEM PART NO. DESCRIPTION
1 030 00l 966  Name PLATE
2 030 004 967 CounTer Assy. (ErF. S.N. 1 T0 13017)
2A 000 026 165 Counter Assy. (EFF. S.N. 13018 anp uP)
? 030 007 146 TrRansForMER (NoT sHown) (EFF. S.N. 1 To 13%3017)
1 030 007 167 SwitcH (EFF. SeNe 1 TO 13017)
LA 000 026 829  SwitcH (EFF. 5.8« 13018 ano up)
5 000 02 953 Numser STrR'p (SPECIFY NUMBER)
6 b 000 026 830 REcTiFIER (NOT sHOwN)
7 b 000 029 856 Fuse 3AG 1/2 A (nNoT sHown)
b ReEFER To PRIGE LI1ST FOR MINIMUM ORDER QUANTITY

AND

PRICE.,.
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BACK END ASSY.

| TEM

PART NO,

O O] OGN =

10
11

12
i
1

o'

030
030
030
030
030
030
030
0%0
ogg
g 4

716
746
706
825

001
001
001
002
002
003
003
003
025
001
002
003

005
570

105
106
10

65

701
085
086
26

00

ool
007
008
022
002

BACK END ASSEMBLY

DESCRIPTION

ConneEcTING RoOD
ConneECTI NG RoD

CaP ScREw, SpPEeCIAL
ConpuiT #3 ReH.
CONDUIT #5 L.H.
BrackeT, ConpuiT L.H.
BrackeT, ConbuiT R.H.
PrLua

Enp FiTTING RoH.
STRAIGHT CONNECTOR
;59 ConneECTOR

90° CoNNECTOR

90° CoNnNNECTOR
Jam Nut, Hex 7/16-20

REFER TOo PRICE LIST FOR MINIMUM ORDER QUANTITY
AND PRIGCE,

Rev, 1='71
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CARPET ROLLER

1 TEM

FRONT ROLLER ASSEMBLY

L o

PART NO,

>

-_—
osD o “Jc“ﬂg:Fﬁguqmrid
I

11

030

030
b 030
030
030
030
030
030
030
808

809

o o gl Gl = o o

ReFer To PRICE LIST FOR MINIMUM ORDER
QUANTITY AND PRICE.,

003 7

ool 5

ool 540
003 020
ool sh7
00l 535
ool 762
005 008
858 100

858 125

o
8

84, 058 002
911 007 082
913 L4111 060
913 411 120

DESCRIPTION

Hinee Pin (EFFecTive S.N« 2438 1o 1j017)
Hinee Pin (EFFecTive To S.N. 2437)
BEARI NG

Link Assy. (EFFecTive S.N. 2438 1o 1017)
Link Assy. (EFFecTive To S.N. 24437)
Hince (EFFecTive S.N. 2438 1o LO17)
Hinee (EFFecTivE To S.N. 2437)

ELANGE

BeEaRING

Cap Screw, FL. Hp. Soc.

5/16=2L X 5/8

Cap Screw, Hex Hbp.

5)76-2; X 3/

LocknuT 5/16=-2l

CoTTeER PIN 1716 X 1/2

RoLL PIN .078 X 3/8

RoLL Pin .078 X 3/

13) REv. 1=1'71
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